OCT. 1986 —(1)

NUMERICAL CONTROL
TURRET PUNCH PRESS

PEGA-304050 KING

PARTS LIST

ORDERING INSTRUCTIONS

When ordering parts, specify Machine Model, Serial No., Unit No., Index No., Code No.,
Parts Name, Drawing No. or Type and Quantity.

Machine Model: PEGA-304050 KING
Serial No.: P3450057

Unit No. Index No. Code No. Parts Name Drawing No. or Type Q'ty
05 57 74304301 Bearing retainer (A) 813613 1
08 4 74305801 Air cylinder 7931015 2

16119 1988/11/30



CONTENTS

Unit No. O 6

Unit No. 1 5 Y-axis slid .
Auto-index xis SHee Unit NO-O 1

Frame

Unit No. 09 Unit No. O.4
Tool holder Motor drive unitNo. 1 0
Unit No. O 3 Unit No. O 2 Electric
Turret Drive

Unit No.o 7

Clamp

Unit No. 1 1 Unit No. 14 Unit No. O 8 Unit No. O 5

Work selector Repositioning X-axis slide

Pneumatic piping

Unit No. 1 2 Unit No. 1 3

Lubrication Sub table

Unit No. 1 6

Work positioning detector

1988/10/15



~8, 11vLl3a

BEB@

#V. 1IVL13d
—p—m :,[!Lv(_"/

“1814B PUB /GOOSHEd "ON |eiias wol awel

LO "ON Hun

1988/10/15



Unit No. O 1

Frame From serial No. P3450057 and after,
Ir;:lig-x Parts No. Parts Name Drawing No. or Type Q'ty Note
1 | 74300412 Frame 810181 1722 1
2 74300218 Motor guard (Y-axis) 810679a 1
3 | 74300606 (44235241) | Cap screw M8 x 20 6
4 | 74300518 (10001521) | Spring washer m8 6
5 | 74300301 Cover 820724 1
6 74300624 Button head socket screw M6 x 15 4
7 74300527 Toothed lock washer M6 4
8 74300113 Stay bracket 810557 2
9 | 74300609 (38124012) | Cap screw M10 x 25 4
10 74300519 Spring washer M10 4
1 74300423 Stay catch 820564b 2
12 | 74300604 Cap screw M6 x 15 4
13 74300517 {44027928) | Spring washer M6 4
14 | 74300201 Stay 810597 2
15 | 74300505 Nut M14 (type 3} 4
16 74300801 Connecting end RBC-14CB 2
17 | 74300307 Door (R) 810728b 1 ~ P3450083
18 74300324 Rear turret cover (upper) 810751a 1
19 74300702 Truss head machine screw M8 x 16 6
20 | 74300314 Knob screw 810735 2
21 74300325 Rear turret cover (lower) 810752a 1
22 74300702 Truss head machine screw M8 x 16 4
23 74300602 Cap screw M4 x 35 2
24 | 74300319 Roof (right) 810740b 1
25 | 74300213 Right side cover 8106762 1
26 74300629 Button head cap screw M6 x 15 20
27 74300527 Toothed lock washer M6 20
28 | 74300810 Packing 350% 2
29 | 74300320 Roof (left) 810742 1
30 | 74300321 Side roof (left) 810743 1
31 74300214 Left side cover (upper) 810683a 1
32 | 74300215 Left side cover (lower) 810745 1
33 | 74300624 Button head socket screw M6 x 15 18
34 | 74300517 (44C27928) | Springwasher Mé 18
35 | 74300315 (74159011) | Knob screw A-176-5 3
36 74300123 Legend plate (lubrication) 810778a 1
37 | 74300719 Round head grooved rivet %6 x 12 4
38 | 74300117 Table cover 810580b 2 ~ P3450083
39 74300708 Pan head machine screw M6 x 16 16
40 74300527 Toothed lock washer M6 16
1988/10/15




unitNo.O 1

Frame From serial No. P3450057 and after.
Inhgjg'x Parts No. Parts Name Drawing No. or Type Q'ty Note

41 74300404 Sticker (caution) 820838 2

42 | 74300402 Sticker (V-belt 50Hz) 810775 1

43 | 74300403 Sticker (V-belt 60Hz) 810776 1

137 | 74300116 Table cover 810580¢c 2 P3450084 ~

140 | 74300357 Door (R) 8107372 1 | P3an00gt .

141 | 74304934 (74161611) | Free stroke bearing C-8YA 2 P3450084 ~

142 | 74300605 (36329937) | Cap screw M8 x 10 4 P3450084 ~

1988/10/15



il

3
3 |
\ b
\

4ale pue /GO0SGYEd ON [ellas Wol4

awel4
L0 'ON Hun



Unit No.O 1

Frame From serial No. P3450057 and after.
‘nl\?;X Parts No. Parts Name Drawing No. or Type Q'ty Note
44 74300432 Top cover base (C) 829082a 1
45 | 74300609 (38124012) | Cap screw M10 x 25 6
46 74300519 (10001520) | Spring washer M10 6
47 74300512 Washer M10 6
48 74300109 Top end cover 810552 2
49 74300708 Pan head machine screw M6 x 16 4
50 74300527 Toothed lock washer M6 4
51 74300209 Top cover C (A) 810666 1
52 | 74300210 Top cover C (B) 810667 1
53 74300708 Pan head machine screw M6 x 16 10
54 74300527 Toothed lock washer M6 10
55 74300132 Front cover 810586e 1
56 74300134 Rear cover 810587¢g 1
57 74300626 Button head socket screw M8 x 20 (unbrako) 10
58 | 74300511 Washer M8 10
59 74300811 Packing 1.36m 1
60 74300120 Legend plate {don't lift) 810584a 6
61 74300416 Rubber 810783b 1
62 | 74300417 Rubber 810784b 1
63 | 74300418 Rubber 810785b 1




+OJ.n MOHHY

1988/10/15

~8, MOHYY

"J131)8 pue /GOOSYEd 'ON {ellas wou aweu
L0 'ON Hun



Unit No.o 1

Erame From serial No. P3450057 and after.
‘n,\?g’_x Parts No. Parts Name Drawing No. or Type Q'ty Note
64 | 74300101 Amada plate 400506 1
65 | 74300708 Pan head machine screw M6 x 16 4
66 | 74300527 Toothed lock washer M6 4
67 | 74300503 (10310352} | Nut M6 4
68 | 74300115 Model plate 810558 1
69 | 74300706 Pan head machine screw M5 x 16 4
70 | 74300526 Toothed lock washer M5 4
71 | 74300502 (13238613} | Nut M5 4
72 | 74300721 Front turret cover 810721c 1
73 | 74300702 Truss head machine screw M8 x 16 4
74 | 74300310 Retainer (A) 810732a 1
75 | 74300725 Lever A-26-1 1
76 | 74300229 Connecting plate 810723a 1
77 | 74300702 Truss head machine screw M8 x 16 2
78 | 74300204 Plate (large) 810604 1
79 | 74300205 (74159034) | Plate (small) 810605 1
80 | 74300701 Truss head machine screw M6 x 12 10
81 | 74300503 (10310352) | Nut Mé 10
82 | 74300618 Bolt M8 x 70 2
83 | 74300504 (10001517) | Nut M8 2
84 | 74300722 Front turret cover (lower) 810725a 1
85 | 74300702 Truss head machine screw M8 x 16 4
86 | 74300602 Cap screw M4 x 35 2
87 | 74300225 Corner cover 810722b 1
88 | 74300702 Truss head machine screw M8 x 16 5
89 | 74300603 Cap screw M4 x 40 2
90 | 74300501 Nut M4 2
91 | 74300515 (44027327} | Spring washer M4 2
92 | 74300510 Washer M4 2
93 | 74300306 Door (F) 810726b 1 ~ P3450083
94 | 74300606 Cap screw M8 x 20 8
95 | 74300518 (10001521) | Spring washer M8 8
96 | 74300511 Washer m8 8
97 | 74300725 Lever A-26-1 2
98 | 74300311 Retainer (B) 810733a 2
99 | 74300617 Bolit M8 x 35 2
100 | 74300504 (10001517} | Nut M8 2
101 | 74300805 Rubber cushion RK-18 4
102 | 74300601 Cap screw M4 x 16 4
103 | 74300510 Washer M4 4
1988/10/15



unitNo. 0 1

Frame From serial No. P3450057 and after.
lr;\?gf( Parts No. Parts Name Drawing No. or Type Q'ty Note
104 | 74300302 Cover (F) 810727a 1
105 | 74300702 Truss head machine screw M8 x 16 2
106 | 74300701 Truss head machine screw M6 x 12 2
107 | 74300429 Serial plate 820825d 1
108 | 74300719 Round head grooved rivet %6 x 12 4
109 | 74300124 Legend plate (open) 811864 3
110 | 74300121 Legend plate (caution) 810618a 1
111 | 74300426 Sheet 820594b 1
112 | 74300729 Rubber sheet 220 x 500 x 2 1
113 | 74300708 Pan head machine screw M6 x 16 2
114 | 74300517 (44027928) | Spring washer M6 2
116 | 74300125 Legend plate (warning) 820843 1
116 | 74300719 Round head grooved rivet 96 x 12 4
117 | 74300126 Legend plate (caution) 820853 1
118 | 74300405 Sticker AS-K1005 1
119 | 74300406 Sticker AS-K1006 3
143 | 74300356 Door (F) 810736a 1| P34p00Bd >
1988/10/15



‘Jaye pue /GOOSYE "ON |elles Woly

awel
L0 'ON Hun

1988/10/15



Unit No. O 1

Frame From serial No, P3450057 and after.
Irﬁg‘x Parts No. Parts Name Drawing No. or Type Q'ty Note

120 | 74300401 Sticker (timing belt) 810774 1

121 74300331 Carriage cover (F) 810771a 1

122 | 74300332 Carriage cover (R) 810772b 1 ~ P3450083

123 | 74300607 (21415514) | Cap screw M8 x 25 10

124 | 74300608 Cap screw M8 x 80 6

125 | 74300613 G.T. cap screw M6 x 15 4

126 | 74300303 Cover 820608 2

127 | 74300707 Pan head machine screw M6 x 15 8

139 | 74300335 Carriage cover (R) 810772¢ 1 P3450084 ~

1988/10/15

—10—



Unit No. 02
Drive

From serial No. P3450057 and after.

o

&

1988/10/15



Unit No. O 2

Drive From serial No. P3450057 and after,
“ﬁg?( Parts No. Parts Name Drawing No. or Type Q'ty Note
1 74301527 Ram 821106a 1
2 | 74301603 Set screw {cup end) M8 x 10 2
3 | 74301520 (74159239} | Ram pin 821058 1
4 74301530 Ram guide 821107e 1
5 74301517 (74159262) | Ram guide bushing 821057 1
6 | 74301502 (74159434) | Washer 821009b 4
7 74301607 High tension boit M20 x 100 4
8 74301616 Spring washer M20 4
9 | 74301514 Key 8210102 2
10 | 74301629 (36327603) | Cap screw M10 x 30 2
1 74301223 Front crank shaft support 801030h 1
12 74301902 Cap screw (with wiring hole) M10 x 35 6
13 | 74301701 (58147621) | Plug PT 1/8 2
14 74301214 Crank bushing 801011d 1
15 | 74301226 (74159227) | Seal retainer 801032 1
16 74301901 Cap screw (with wiring hole) M6 x 16 4
17 | 74301706 (74169602) | Oil seal $100 x #125 x 13b 1
18 74301220 Connecting rod 801014c 1
19 | 74301701 (58147621) | Plug PT 1/8 1
20 | 74301217 (74159244) | Connecting bushing 801012a 1
21 74301205 Retaining screw 490233 1
22 | 74301201 (74159242) | Ram pin bushing 480164c 1
23 | 74301301 Crank shaft 811122¢ 1 ~ P3450083
24 | 74301226 (74159227) | Seal retainer 801032 1
25 74301901 Cap screw {(with wiring hole) M6 x 16 4
26 | 74301706 (74159602} | Oil seal $100 x 9125 x 13b 1
27 74301224 Rear crank shaft support 821030c 1
28 74301902 Cap screw (with wiring hole) M10 x 35 (unbrako) 6
29 | 74301701 (58147621) | Plug PT 1/8 2
30 | 74301214 (74159258) | Crank bushing 801011d 1
90 | 74301304 Crank shaft 811122d 1 P3450084 ~
1988/10/15

—14—



Unit No. 02
Drive

From serial No. P3450057 and after.

59166167,
60
86

—-17—

1988/10/15



Unit No. O 2

Drive From serial No. P3450057 and after.
lr;\?g_x Parts No. Parts Name Drawing No. or Type Q'ty Note
44 74301718 Brake ass'y LKSB-208 1
45 74304943 Cap screw M8 x 35 (unbrakao) 8
46 | 74301307 Brake bracket 811124b 1
47 74301903 Cap screw {with wiring hole} M12 x 40 {unbrako) 8
48 74301615 (44028619) | Spring washer M12 8
49 | 74301313 Brake spline 811126b 1
50 | 74301322 Crank key (B) 811132a 1
51 74301332 Back-up ring 811134a 1
52 | 74301620 (74160219) | Snap ring STW-50 1
53 | 74301316 Proximity cam (A) 811128 1 ~ P3450083
54 74301602 Set screw (with steel ball) M8x 1x10 2 ~ P3450083
55 | 74301317 Proximity cam (B) 811129 2 ~ P3450083
56 | 74301602 Set screw (with steel ball} M8 x 1x 10 4 ~ P3450083
57 | 74301318 Proximity cam (C) 811143 1 ~ P3450083
58 74301602 Set screw (with steel ball) M8x1x10 2 ~ P3450083
59 74301405 Sensor setting bolt 811142a 2
60 | 74307617 Nut M4 (type 1) 4
62 74301523 End shaft 821069 1
63 74301416 Brake cover {(upper) 8111563 1
64 74301417 Brake cover (lower) 8111b4a 1
65 74301631 Cap screw M12 x 20 6
66 74301421 Retaining piate 811155 1
67 74300613 G.T. cap screw M6 x 15 2
85 | 74301701 (58147621) | Plug PT 1/8" 1
86 74301745 Toothed lock washer M4 4
91 74301329 Proximity cam (A) 811161 1 P3450084 ~
92 74301330 Proximity cam (B) 811162 2 P3450084 ~
93 | 74301331 Proximity cam (C) 811163 1 P3450084 ~
94 | 74301557 (74159435) | Lock piece 821155 4 P3450084 ~
95 | 74301605 Set screw (knurl end) M6 x 10 {unbrako) 4 P3450084 ~
1988/10/15

—18—



)
—19—

DE®

19148 PUB /GOOGYE "ON [Bl1as Woly anlQ
Z0 "oN nun



Unit No. O 2

Drive From serial No. P3450057 and after.
ln‘\t‘:l:x Parts No. Parts Name Drawing No. or Type Q'ty Note

68 74301511 Fan cover 819106 1

69 74301722 Fan PN-254-0025C2 1

70 | 74301626 (75168508) | Cap screw M6 x 25 8

71 74300517 (44027928) | Spring washer M6 8

72 | 74301230 Motor hood 810663b 1

73 | 74300604 Cap screw M6 x 15 1"

74 | 74300517 (44027928) | Spring washer M6 11

75 74301413 Blower bracket 8111562 1

76 | 74300609 (38124012) | Cap screw M10 x 25 4

77 74301726 Blower AS-7930014 1

78 74300604 Cap screw M6 x 15 6

79 74300517 (44027928) | Spring washer M6 6

80 74301727 Blower SAM-DB6 (0.3 kW) 1

81 74301628 Cap screw M10 x 20 4

87 | 74301802 Flexible tube $90 x 1000 mm 1

88 | 74301806 Kuffs %90 2

89 | 74301810 Hose band $90 2

—20—




Unit No, 03

Turret From serial No. P3450057 and after.
, (
@ * Eﬁ’%
\ L e+ )/
ARROW “A"

=9 _ a
CO——TT—=" ~ e ]
& | I 1

ARROW ““B”
—21— 1988/10/15



Unit No.O 3

Turret From serial No. P3450057 and after,
ln‘\?:x Parts No. Parts Name Drawing No. or Type Q'ty Note
1 74302215 Locating pin (left) 811606a 1
2 | 74302824 Cap screw M16 x 75 2
3 | 74302902 Spring washer M16 2
4 | 74302216 Locating pin (right) 811607 1
5 | 74302824 Cap screw M16 x 75 2
6 74302902 Spring washer M16 2
7 | 74302312 Plate 811628a 1
8 | 74301628 (44028704) | Cap screw M10 x 20 2
9 | 74300519 (10001520} | Spring washer M10 2
10 | 74302501 Base bracket (left) 811662a 1
11 74302819 (44028616) | Cap screw M12 x 30 4
12 | 74302825 Cap screw M16 x 100 2
13 | 74302906 (10001515) | Nut M1e 2
14 74302325 Washer 811632a 12
15 74302502 Base bracket (right} 811663a 1
16 | 74302819 (44028616) | Cap screw M12 x 30 4
17 74302505 Tension bracket 811664 2
18 | 74302819 (44028616) | Cap screw M12 x 30 8
19 | 74302826 Cap screw M16 x 220 2
20 | 74302907 Nut M16 type 2 2
21 74302912 (74162615) | Male-female elbow PT 1/4 1 ~ P3450082
23 | 74302916 (58141008) | Plug PT 1/4 2 ~ P3450082
24 | 74302921 (74161412) | Oil level gauge 6 x 40 1 ~ P3450082
25 | 74302207 (74161701) | Packing 805560 1
26 | 74303118 D.C. servo motor 7930011 1
27 74301633 Cap screw M12 x 50 4
28 74301615 (44028619} | Spring washer M12 4
219 | 74309831 (38121750) | Male-female elbow PT 3/8" 1 P3450083 ~
220 | 74315115 (44552306) | Plug PT 3/8" 2 P3450083 ~
221 | 74330730 Oil level gauge N-1 1 P3450083 ~
1988/10/15

—-22—



Unit No. 03
Turret From serial No. P3450057 and after.

RN

(N
N

ISl

—23—



unitNo.0 3

Turret From serial No. P3450057 and after.
‘r"\?oe'x Parts No. Parts Name Drawing No. or Type Q'ty Note
29 74302925 Pipe connector $J-8-10-3/8” 1
30 | 74302926 Pipe connector SJ-SA-10-3/8" 1
31 74303001 (74162529) | Miniture valve MV-603 1
32 74303005 Hose nipple NH-103 1
33 | 74303008 (74162919) | Copper pipe $10 05 m 1
34 74302413 Drive gear 811635 1
35 | 74303012 (74161705) | Spannring RfN8006 935 x 940 2
36 | 74302201 (74161629) | Spacer 805558a 2
37 74302417 Flange 811636 1
38 74302842 Cap screw M6 x 20 (unbrako) 4
39 | 74302420 Middle gear 811637 1
40 | 74303016 (74160140) | Roller bearing 4T-32007X 1
41 74302423 Flange base 811638 1
42 74302846 Cap screw M10 x 20 (unbrako) 4
43 | 74303026 (62170935) | O-ring P-130 1
44 | 74303014 (74160141) | Roller bearing 32014XU 1
45 | 74303031 Oil seal S-709513 1
46 74302406 Bearing retainer 811639a 1
47 74301701 (68147621) | Plug PT 1/8 1
48 | 74302414 Driven gear 811641a 1
49 74302430 Hook plate 811644a 1
50 | 74301628 (44028704) | Cap screw M10 x 20 4
51 74300519 (10001520) | Spring washer M10 4
52 | 74300512 Washer M10 4

24—




Unit No. 03
Turret From serial No. P3450057 and after.

|14

66 73

74 65 2
777564 76 .

®
@D
Ty

®
%@
I

6‘ w—
63 -
48
68
JOEe°
6725 (Sell4
4 O
2

—25— 1988/10/15



Unit No. O 3

Turret From serial No. P3450057 and after.
h:\?g'x Parts No. Parts Name Drawing No. or Type Q'ty Note
53 | 74303101 Dowel pin 1DS20 x 60 2
54 | 743023189 Drive shaft 811630c 1
55 | 74302322 T-axis gear box 811631b 1 ~ P3450082
56 | 74302824 Cap screw M16 x 756 4
57 74302902 Spring washer M16 4
58 | 74302401 Drive sprocket 811633 2
59 | 74303011 (74160123) | Spann ring RfN7012 980 x $120 2
60 | 74303104 Chain RS100 86-link 2
61 74303108 (74160121) | Ball bearing #2214 1
62 74302405 Bearing retainer (A) 811634 1
63 74302846 Cap screw M10 x 20 (unbrako) 4
64 74302433 Bearing cover 811649 2
65 74303113 Pan head machine screw M6 x 8 2
66 | 74300517 (44027928) | Spring washer Mé 2
67 | 74303118 Magic screw M8x 10 P=1 1
68 | 74302425 Turret key 811640 1
69 74302508 Crown nut AN14 2
70 74303122 Crown washer AW14 1
71 74302427 Tension plate 811642 1
72 | 74303203 Bolt M16 x 55 4
73 74302902 Spring washer M16 4
74 | 74301701 (58147621) | Plug PT 1/8 2
75 | 74303109 (74160120) | Ball bearing 2216K + H316 1
76 74302407 Bearing retainer (B) 811643b 1
77 74301628 (44028704) | Cap screw M10 x 20 4
222 | 74302323 T-axis gear box 811631d 1 P3450083 ~
1988/10/15

—26—



From serial No. P3450057 and after.

Unit No. 03
Turret

1988/10/15

27—



Unit No. O 3

Turret From serial No. P3450057 and after.
lr;\?g'x Parts No. Parts Name Drawing No. or Type Q'ty Note
78 | 74302518 Cylinder (lower) 811810a 1
79 | 74301633 Cap screw M12 x 60 4
80 | 74301615 (44028619) | Spring washer M12 4
81 | 74303214 Straight pin $13 x 40 1
82 | 74302202 Spacer (lower) 811811 1
83 | 74302124 (74159920) | Shot pin bushing 801530a
84 | 74302601 (74159929) | Shot pin 821743b o
85 | 74303025 (36110507) | O-ring P-60
86 | 74303021 (74159802) | O-ring P-21
87 | 74302128 (74159933) | Cylinder packing 801540
88 | 74302604 Cover 821744d
89 | 74303022 (10001127) | O-ring P-25
90 | 74302815 Cap screw M6 x 20
91 74300517 (44027928) | Spring washer M6
92 | 74302525 (74159705) | Shot pin dog 821611 ~ P3450083
93 | 74302841 Cap screw M6 x 14 (unbrako) Sl
94 | 74302529 (74159706) | Switch base 821612
95 | 74300608 Cap screw M8 x 80
96 | 74302532 (74159707) | Switch bracket 821613

R H O[O |IN|PPIPLE NI PER]PARINININ]IOIOINININDINDININN

—28—

97 | 74302841 Cap screw M6 x 14 {unbrako)
98 | 74302328 Washer M6
99 | 74302306 Sensor cover 811620a
100 | 74302812 Cap screw M6 x 10
101 | 74300517 (44027928) | Spring washer M6
102 | 74302307 Sensor cover (B) 811621a
103 | 74302812 Cap screw M6 x 10
104 | 74300517 (44027928) | Spring washer M6
105 | 74303132 Proximity switch BES516-345K
106 | 74302840 Cap screw M4 x 12 {unbrako)
107 | 74302203 Spacer (upper) 811813a 1 a: P3450084 ~
108 | 74302519 Cylinder (upper) 811812b 1 b: P3450084 ~
109 | 74301633 Cap screw M12 x 50 4
110 | 74301615 (44028619) | Spring washer M12 4
111 | 74303214 Straight pin $13 x 40 1
223 | 74302603 Shot pin 821743c 2 | P3450084 ~
224 | 74302526 Shot pin dog 821611b 2 P3450084 ~
1988/10/15



From serial No. P3450057 and after.

Unit No. 03
Turret

A

A

|

1988/10/15




unitNo.0Q 3

Turret From serial No. P3450057 and after.
|r'1\<):|oe.x Parts No. Parts Name Drawing No. or Type Q'ty Note
112 | 74302514 Lower base 811741b 1 ~ P3450083
113 | 74303130 Socket 1/8"” 1
114 | 74302326 Washer 821009b 24
115 | 74302851 Cap screw M20 x 100 {unbrako) 16
116 | 74302903 Spring washer M20 16
117 | 74302221 Bearing shaft (lower) 811608b 1
118 | 74303015 (74160105) | Roller bearing #32024XU 4
119 | 74303127 Retainer #32024XAV 4
120 | 74302507 Crown nut 811674 2
121 | 74303123 Crown washer AW24 2
122 | 74302226 Disk support 811609b 1
123 | 74303202 Bolt M16 x 45 4
124 | 74302902 Spring washer M16 4
1256 | 74302522 Scrap receiver 811823a 1
126 | 74303201 Bolt M6 x 15 6
127 | 74300517 (44027928) | Spring washer M6 6
128 | 74302328 (44027930) | Washer M6 8
129 | 74302402 Driven sprocket (A} 8116853 1
130 | 74302822 Cap screw M12 x 70 6
131 | 74303214 Straight pin $13x 40 2
132 | 74302301 Lower turret disk 811615b 1
133 | 74302850 Cap screw M20 x 80 (unbrako) 6
134 | 74302302 Upper turret disk 811616e 1
136 | 74302851 Cap screw M20 x 100 (unbrako) 6
136 | 74302104 Bushing 480336k 56
137 | 74302304 Support plate 811617 1
138 | 74302818 Cap screw M8 x 30 6
139 | 74303209 (74161611) | Free stroke bearing C-8Y-A 19
140 | 74307602 Cap screw M6 x 16 38
141 | 74300517 (44027928) | Spring washer M6 38
142 | 74302309 Upper base 811623c 1
143 | 74302851 Cap screw M20 x 100 (unbrako) 8
144 | 74302903 Spring washer M20 8
145 | 74303215 Straight pin $13x 80 4
146 | 74302222 Bearing shaft 811624b 1
147 | 74302403 Driven sprocket (B) 811686a 1
148 | 74302823 Cap screw M12 x 150 6
149 | 74303216 Straight pin $13x 150 2
150 | 74302316 Shim (B} 821526d 2
1561 | 74302315 Shim 811629 2

1988/10/15

—30—



Unit No. O 3

Turret From serial No. P3450057 and after.
l?\?g.x Parts No. Parts Name Drawing No. or Type Q'ty Note

152 | 74302510 Holder cover (A) 811696 1

153 | 74302511 Hoider cover (B) 811697 1

154 | 74302817 (73157630) | Cap screw M8 x 15 3

165 | 74302813 Cap screw M6 x 12 3

156 | 74300517 (44027928) | Spring washer M6 3

167 | 74302328 (44027930) | Washer M6 3

225 | 74302516 Lower base 811568a 1 | P34B008R >

1988/10/15

—31~



Unit No, 03
Turret

From serial No., P3450057 and after.

SECTION “A-A"

18eli87

168

32—



Unit No. O 3

Turret From serial No. P3450057 and after.
‘?Ss_x Parts No. Parts Name Drawing No. or Type Q'ty Note
158 | 74302623 Insulating plate 82203bb 1
159 | 74302626 (74160330) | Punch holder guide 822036 1| Please order together
160 | 74302217 Locating pin 822037 1
161 | 74302629 Insulating washer 822038 6
162 | 74302804 Collar (L) 822052 2
163 | 74302805 (74162503} | Collar (S) 822053 4
164 | 74302327 Washer 822039 6
165 | 74303225 Button head socket screw M10 x 40 (unbrako) 4
166 | 74303226 Button head socket screw M10 x 80 {unbrako) 2
167 | 74302701 (74160330) | Punch holder ~ 822040 1 wﬁisfn‘é;d:wgg%hger
168 | 74302704 (74160229) | Punch 822041a 1
169 | 74302618 (74160034) | Back-up plate 821926 1
170 | 74302620 (74160216) | Shear plate 821927b 1
171 74302844 Cap screw M8 x 20 (unbrako) 1
172 | 74302708 (74160005} | Guide rail (L) 822042 1
173 | 74302848 Cap screw M12 x 35 (unbrako) 4
174 | 74302709 (74160006) | Guide rail (R) 822043 1
175 | 74302848 Cap screw M12 x 35 (unbrako) 4
176 | 74302713 Select cylinder 822044a 1
177 | 74302849 Cap screw M12 x 45 (unbrako) 4
178 | 74303020 (10001124) | O-ring P-18 1
179 | 74302716 (74160217) | Piston 822045 1
180 | 74303023 (58134723) | O-ring p-29 1
181 74302108 Float piston 480431d 1
182 | 74303024 (52110303) | O-ring P-44 1
183 | 74302113 Cylinder cover 480432¢ 1
184 | 74302842 Cap screw M6 x 20 (unbrako) 6
185 | 74303024 (52110303) | O-ring P-44 1
186 | 74302720 Connecting plate 822046a 1
187 74302844 Cap screw M8 x 20 {unbrako) 3
188 74302723 Proximity switch box 822047a 1
189 | 74302843 Cap screw M8 x 14 (unbrako) 4
190 | 74302726 Proximity switch box cover 822048 1
191 | 74304818 Button head socket screw M8 x 15 (unbrako) 4
192 | 74302729 Insulating flange 822049 1
193 | 74302844 Cap screw M8 x 20 (unbrako) 2
194 | 74302418 Flange 822050 1
195 | 74302841 Cap screw M6 x 14 {unbrako) 4
196 | 74303227 Set screw (flat end) M6 x 8 1
197 | 74303230 Lug terminal 1.25-6 1

—33—




Unit No.O 3

Turret From serial No. P3450057 and after.
Ir;\?:( Parts No. Parts Name Drawing No. or Type Q'ty Note
198 | 74314605 Button head socket screw M6 x 12 (unbrako) 1
199 | 74302801 Piping block 82205143 1
200 | 74302845 Cap screw M8 x 25 (unbrako) 2
201 | 74303004 (58134511) | Grease nipple B-1/8" 1
202 | 74302930 LF connector K869935 96 x 1/8" 2
203 | 74302909 DC nut K869982 96 x 1/8" 2
204 | 74302914 DC sleeve K869986 96 2
205 | 74303007 Copper pipe %6 x 96 1

—34—




Unit No, 03
Turret

From serial No, P3450057 and after.

216
217

218

—35—




Unit No.O 3

Turret From serial No. P3450057 and after.
‘nl\?g_x Parts No. Parts Name Drawing No. or Type Q'ty Note
206 | 74302609 Bracket 821752b 1
207 | 74302829 Cap screw M10 x 30 2
208 | 74300519 (10001520) | Spring washer M10 2
209 | 74300512 Washer M10 2
210 | 74302605 Cover 821753a 2
211 | 74302810 (74302810) | Cap screw M5 x 10 8
212 | 74300516 (44027927) | Spring washer M5 8
213 | 74302612 Dog (metric) 821754 1
214 | 74302811 Cap screw M6 x 8 2
215 | 74302615 Dog bracket 821755 1
216 | 74301626 (75168508) | Cap screw M6 x 25 2
217 | 74300517 (44027928) | Spring washer M6 2
218 | 74302328 (44027930) | Washer M6 2

—36—



Unit No. 04
Motor drive From serial No. P3450057 and after.

—37—



unitNo.0 4

Motor drive From serial No. P3450057 and after.
ln{\?g?( Parts No. Parts Name Drawing No. or Type Q'ty Note
1 74301425 Motor spacer 8125053 1
2 | 74301813 Flat motor 7930019 1
3 | 74301611 Bolt M12 x 60 3
4 74301816 (61166627} | Cone disk spring CDW-12H 3
5 | 74301506 Motor pulley (50Hz) 812515a 1
6 74301507 Motor pulley (60Hz) 812516b 1
7 74301608 Set screw {knurl-cup end) M6 x 15 {unbrako) 4
8 | 74301820 V-belt (60Hz) B-86 3
9 | 74301821 V-belt (60Hz) B-85 3
10 | 74301533 Collar 822542 1
11 74304917 Cap screw M12 x 40 1
12 | 74301816 (61166627) | Cone disk spring CDW-12H 1
13 | 74301501 Washer 812506b 1
14 | 74301609 Bolt (all thread) M12 x 100 1
15 | 74301827 Nut M12 (type 1) 1

38—




Unit No. 05
Slide From serial No. P3450057 and after.

SECTION ""A—A"

, X
3033 @)30GD— 3

| S—

J

DETAIL “C”

DETAIL D"

-39~ 1988/10/15



Unit No.o 5

Slide From serial No. P3450057 and after.
In{\?g.x Parts No. Parts Name Drawing No. or Type Q'ty Note
1 74303608 Y-axis guide 7932061a 2
2 | 74304917 Cap screw M12 x 40 36
3 74303804 Straight pin (with screw) 8 x 40 4
4 74304310 Stopper collar 813617 18
5 | 74304818 Button head socket screw M8 x 15 (unbrako) 18
6 74304305 Support bracket (F) 8136156b 1
7 74304306 Support bracket (R) 813616¢ 1
8 | 74302819 (44028616) | Cap screw M12 x 30 16
9 74304226 X-axis guide retainer 813611a 2
10 | 74302812 Cap screw M6 x 10 12
13 | 74302817 (73157630} | Cap screw M8 x 15 20
14 74304314 Free stroke bearing plate 813618 50 ~ P3450081
15 | 74303209 (74161611) | Free stroke bearing C-8Y-A 50
16 | 74302817 (73157630) | Cap screw M8 x 15 100
17 | 74300518 (10001521) | Spring washer M8 100
18 | 74303912 Stopper (F) 813139 1
19 | 74303913 Stopper (R) 813141 1
20 74300606 (44235241) | Cap screw M8 x 20 4
21 74300518 (10001521) | Spring washer m8 4
22 | 74300511 Washer M8 4
23 74303901 Damper (E) 813121a 2
24 74304821 Stripper boit M8 2
25 | 74303605 X-axis guide 7932060a 2
26 74304904 Cap screw M6 x 30 52
27 | 74303805 Straight pin (with screw) %6 x 25 8
28 | 74304221 Guide plate 813610 1
29 74302815 Cap screw M6 x 20 17
30 | 74304317 Adjusting pin 813619 1
31 74304331 Adjusting bolt 813626 1
32 | 74304424 (10570308) | Nut M16 type 3 1
33 74304911 Cap screw M8 x 60 1
34 | 74300518 (10001521} | Spring washer M8 1
35 | 74304203 Carriage base 813601d 1 d: Jan.'87 ~
36 | 74304915 (59157426) | Cap screw M16 x 30 8
38 | 74302817 (73157630) | Cap screw M8 x 15 16
39 74304827 (37115431) | Grease nipple A-M6 5
40 | 74304918 Cap screw M10 x 35 4
41 | 74303806 Straight pin 8 x 45 2
240 74304323 Front side table 813633 1
241 74304324 Rear side table 813634 1
1988/10/15

—40—




Unit No.O 5

Slide From serial No. P3450057 and after.
Inl\?g‘x Parts No. Parts Name Drawing No. or Type Q'ty Note
242 | 74304204 Carriage 813653 1
245 | 74303630 (74174404) | Back-up plate 7932064 50 P3450082 ~
1988/10/15



Unit No. 05
Slide

From serial No. P3450057 and after.

85

93192/ 9 1)90
97
94

[?

95 |

s B N \\:
i —«_'[ J
— |1 E— i 43
© i & mGhEz
| |
A€
l | %
444342 SHil 60 L®
45 sl 69
5519549153 \llg] ; R ] [ A e B
) ~' _ — ‘ [
o6 I T i ) Thl f hl —
| h_} 'L_—‘() [\ beeed [N
51¥495047) 464857 69 ©7\2lA4
52 58 6873

—42—



Unit No.O 5

Slide From serial No. P3450057 and after.
ln{\(jﬂgf Parts No. Parts Name Drawing No. or Type Q'ty Note
42 74304207 Bearing holder (A) 813604b 1
43 74304913 Cap screw M10 x 40 4
44 | 74303806 Straight pin 8 x 45 2
45 | 74304923 Oil seal AF2340F0 1
46 | 74304929 (74161023) | Ball bearing set #1206CDFT/GNP4 1
47 | 74304827 (37115431) | Grease nipple A-M6 1
48 74303614 X-axis ball screw 7932062a 1
49 | 74303712 (74160932) | Key 805536b 1
50 74303909 Driven pulley 823076¢ 1
51 74305002 (74161409) | Crown nut ANO6 2
52 | 74305007 (10310733) | Crown washer AWO06 1
53 | 74304228 Bearing bracket 813612 1
54 | 74302815 Cap screw M6 x 20 4
55 74305011 Spring pin %4 x 30 2
56 | 74304925 (75171405) | Ball bearing #620422 1
57 74304301 Bearing retainer (A) 813613 1
58 | 74300606 (44235241) | Cap screw M8 x 20 4
59 | 74303902 Damper (A) 813607a 1
60 74304217 Retainer (A) 813609 2
61 74305016 (58250511) | Pan head machine screw M5 x8 2
62 74300526 Toothed lock washer M5 2
63 74304208 Bearing holder (B) 813605a 1
64 | 74300607 (21415514) | Cap screw M8 x 25 4
65 | 74304822 Stripper bolt ?8 x 10 M6 1
66 | 74304926 Ball bearing set #7205ADB 1
67 | 74305001 (10205421) | Crown nut ANO5 2
68 | 74305006 (58135320) | Crown washer AWO05 1
69 | 74303903 Damper (B) 813608a 1
70 | 74304218 (74161605) | Retainer 823014 2
71 74305022 (52111834) | Countersink head machine screw | M4 x 8 4
72 74304210 Bearing holder cover 813606 1
73 74302815 Cap screw M6 x 20 4
74 | 74304827 (37115431) | Grease nipple A-M6 1
75 | 74304728 Scale (mm) 824536 1
76 | 74304729 Scale (inch) 824734a 1 a: P3450084 ~
77 74303219 Button head socket screw M6 x 12 6
78 74300527 Toothed lock washer M6 6
79 | 74305101 (74161726} | Timing belt 430H-200 1
81 74304917 Cap screw M12 x 40 4
82 74301615 (44028619) | Spring washer M12 4

1988/10/15



Unit N0.0 5

Slide From serial No. P3450057 and after.
Irl\\jioe'x Parts No. Parts Name Drawing No. or Type Q'ty Note
83 | 74304725 Tension block 824077 1
84 | 74302818 Cap screw M8 x 30 2
85 | 74300518 (10001521) | Spring washer M8 2
86 | 74304904 Cap screw M6 x 30 1
87 | 74301627 (38020507) | Cap screw M8 x 35 1
88 | 74305105 D.C. servo motor 4X 7L double return 1
89 | 74302819 (44028616) | Cap screw M12 x 30 4
90 | 74304722 X-axis motor plate 824076 1
91 | 74302819 (44028616) | Cap screw M12 x 30 4
92 | 74301615 (44028619) | Spring washer M12 4
93 | 74303704 (44028618) | Washer M12 4
94 | 74303908 Drive pulley 813135 1
95 | 74303715 (74161629) | Spacer 805558a 2
96 | 74305027 (74161705) | Spann ring RfN8006 935 x %40 x 7| 2
97 | 74304513 (74161631) | Flange 823022 1
98 | 74304906 (10310362) | Cap screw M6 x 45 4
243 | 74304719 X-axis motor bracket 813112 1
244 | 74304411 Scale base 813079 1

—44—




(Ze)fer @)

4314e pue /G00GYEd "ON |elias Woid aplis
G0 "ON HunN

—45—



unitNo.0 B

Slide From serial No. P3450057 and after.

ln{\(}igﬁ( Parts No. Parts Name Drawing No. or Type Q'ty Note

99 | 74304408 Guide block 813641 1
100 | 74304909 Cap screw M8 x 40 4
101 | 74300511 Washer M8 4
102 | 74300518 (10001521) | Spring washer M8 4
103 | 74303807 Straight pin (with screw) $8h7 x 30 2
104 | 74303914 Stopper 813642 1
105 | 74303717 Spacer 813643 2
106 | 74304114 (74161816) | Stopper pin 813206¢ 1
107 | 74305108 Inner ring IR12x15x 16 1
108 | 74304414 Cylinder bracket 813644 1
109 | 74302817 (73157630) | Cap screw M8 x 15 4
110 | 74304417 Joint 813645 1
111 | 74300607 (21415514) | Cap screw M8 x 25 2
112 | 74304420 Nut 813646 1
113 | 74303732 Cushion 813647 2
114 | 74303702 Washer 813648 1
115 | 74304428 U-nut M10 x 1.25 1
116 | 74305112 Auto switch cylinder CDMB30-25-59LS 1
117 | 74304421 Nut SN-03 1
118 | 74305116 Solenoid valve 5DR-6E-10S820 1
119 | 74305120 Half union SLH-061 5
120 | 74305123 Elbow union SLL-061 1
121 | 74305127 Flexible tube U-9506 5m 1
122 | 74304111 Guide bracket 813202 1
123 | 74300607 (21415514} | Cap screw M8 x 25 4
124 | 74300518 (10001521) | Spring washer M8 4
1256 | 74304431 l.ocating pin cover 813649a 1
126 | 74302812 Cap screw M6 x 10 4

—46—




Unit No. 05
Slide From serial No. P3450057 and after. g
(z9
° ° e | o+ ok
o of[sT] e+ o | —
(-] =] ; ] ‘ © . © o
° o o+ o

SECTION “A-A"

—47— 1988/10/15



unitNo.O D

Slide From serial No. P3450057 and after.
“;\?;X Parts No. Parts Name Drawing No. or Type Q'ty Note
131 | 74303929 Stud A 813158a 18
132 | 74302819 (44028616) | Cap screw M12 x 30 36
133 | 74301615 (44028619) | Spring washer M12 36
134 | 74303930 Stud B 8131592 4
135 | 74302819 (44028616) | Cap screw M12 x 30 4
136 | 74303919 Center table (B) 813153 1 ~ P3450083
137 | 74303822 CL table 813015 1
138 | 74303209 (74161611) | Free stroke bearing C-8Y-A 4
139 | 74302817 (73157630) | Cap screw M8 x 16 8
140 | 74300518 (10001521) | Spring washer M8 8
141 | 74300511 Washer M8 8
142 | 74303926 Cover table 813157b 1
143 | 74300606 (44235241) | Cap screw M8 x 20 5
144 | 74300518 (10001521) | Spring washer M8 5
246 | 74303927 Center table (B) 8193412 1 P3450084 ~
247 | 74314206 Washer M16 2 P3450084 ~
1988/10/15

—48—



Unit No. 05

Slide From serial No, P3450057 and after,

95

| o o L O

i

N OOV S I

| RO B A

] / e

SECTION “"A—-A"

()
CRCOC

158
i

SECTION “B-B"”
—49—



Unit No.o 5

Slide From serial No. P3450057 and after.
Inhtlioe.x Parts No. Parts Name Drawing No. or Type Q'ty Note
154 | 74304001 Free stroke bearing guide A 813160a 4
165 | 74304002 Free stroke bearing guide B 813161b 1
156 | 74303209 (74161611) | Free stroke bearing C-8Y-A 24
157 | 74300606 (44235241) | Cap screw M8 x 20 48
158 | 74300518 (10001521) | Spring washer M8 48
159 | 74305209 (71000430) | Linear motion bearing LM-16-UU 8 | 50 i
160 | 74304021 Stripper bolt 813168a 8 | Si0gn i
161 | 74304009 (71103127) | F.B. guide spring 813163 8 | SoRedoga
162 | 74304012 Collar 813164 8 | S¥l0aa
163 | 74305215 (10001103) | Snap ring STW-28 16 | 530,16
164 | 74304006 Roller base 813162 8 | Seioa
165 | 74304910 Cap screw M8 x 55 16 | 563044 150
166 | 74300518 (10001521) | Spring washer M8 16 | S¥20gs 10
167 | 74303623 (74161130) | Roller 803028 10
168 | 74305213 (74161624) | Snap ring STW-16 10
169 | 74303733 (71103201) | Cushion 823072 10
170 | 74308512 Set screw M10 x 50 8 | SE18ea8:
171 | 74304423 (10001516) | Nut M10 8 | Baakddas &

1988/10/15

—50—




Unit No. 05
Slide From serial No. P3450084 and after,

b1a 1988/10/15



Unit N0.0 5

Slide From serial No. P3450084 and after.
‘nr\?g_x Parts No. Parts Name Drawing No. or Type Q'ty Note
193 | 74300606 (44235241) | Cap screw M8 x 20 4
194 | 74300518 (10001521) | Spring washer M8 4
204 | 74305225 Rubber sheet 250 x 500 x 2t 1
205 | 74304631 Sheet (B) 820595b 1
206 | 74300708 Pan head machine screw M6 x 16 2
207 | 74300517 (44027928) | Spring washer M6 2
248 | 74304103 Work chute bracket 823511a 1
249 | 74304124 Spacer 819343 2
250 | 74302818 Cap screw M8 x 30 4
251 | 74301627 (38020507) | Cap screw M8 x 35 2
252 | 74314921 Oilless metal bushing MB0808-15FDU 1
253 | 74305320 (56127502) | Oilless metal washer WCO6DUN 1
254 | 74305311 (55125127) | Oilless metal bushing MB0808DU 1
255 | 74300504 (10001517) | Nut M8 (type 1) 2
256 | 74304003 Free stroke bearing guide (F) 823521a 1
257 | 74304004 Free stroke bearing guide (R) 823522a 1
258 | 74304023 (43134309) | Stripper bolt MSB-10-55 2
259 | 74304013 (74333912) | Spring collar 830399 2
260 | 74304009 Spring 813163 2
261 | 74304543 Roller bracket (F) 819344 1
262 | 74304544 Roller bracket (R) 819345 1
263 | 74300606 (44235241) | Cap screw M8 x 20 4
264 | 74304425 (74534611) | Setscrew M10 x 40 2
265 | 74304423 (10001516) | Nut M10 2
266 | 74304127 Arm 823514a 2
267 | 74300606 (44235241) | Cap screw M8 x 20 4
268 | 74304107 Chute table 823516b 1
269 | 74304715 Pin (2) 823518 1
270 | 74314616 (10205431) | Snap ring STW-10 2
271 | 74300512 Washer M10 2
272 | 74305319 (10319265) | Oilless metal bushing MB1010DU 1
273 | 74304713 Clevis 823517 1
274 | 74304130 Support block 823520a 2
275 | 74309803 (44446227) | Cap screw M6 x 40 4
276 | 74305312 (79572517) | Oilless metal bushing MB0910DU 2
277 | 74303602 Air cylinder CDMU30-50-59L-XC1 1
278 | 74315309 Elbow PL6-PT 1/8" 2
279 | 74304133 Hinge block 823525 4
280 | 74304909 Cap screw M8 x 40 8
281 | 74301627 (38020507) | Cap screw M8 x 35 4
1988/10/15

52a



Unit No.O 5

Slide From serial No. P3450084 and after,
Inh?gf Parts No. Parts Name Drawing No. or Type Q'ty Note
282 | 74300504 (10001517) | Nut M8 (type 1) 4
283 | 74305311 (65125127) | Qilless metal bushing MB0808DU 2
284 | 74314921 Oilless metal bushing MB0808-15FDU 2
285 | 74305320 (56127502) | Oilless metal washer WC06DUN 2
286 | 74317117 Solenoid valve 5BR-02E 1
287 | 74309801 Cap screw M5 x 40 3
288 | 74311911 Muffler SM102 2
289 | 74310017 Elbow PL6-PT 1/4" 2
290 | 74310213 (21104225) | Tube N2-4-6 x4 L=4m 1
291 | 74304026 Chute drum 813169a 1
1988/10/15

53a



Unit No. 06

Y-axis From serial No. P3450057 and after.
53 _
— - = s —

—55— 1988/10/15



Unit No.O 6

Y-axis From serial No. P3450057 and after.
“K,jg‘x Parts No. Parts Name Drawing No. or Type Q'ty Note
1 | 74304501 Y-axis gear box 815511b 1 b: P3450084 ~
2 | 74304916 Cap screw M16 x 85 4
3 74302902 Spring washer M16 4
4 | 74305511 Set screw M10 x 40 2
5 | 74304423 (10001516) | Nut M10 2
6 74304504 Y-axis bearing housing (A) 815512a 1
7 | 74304947 Cap screw M10 x 30 (unbrako) 4
8 | 74304930 Ball bearing set 30TAC62DBD 1
11 74305203 (52106914) | O-ring G-95 1
14 | 74300609 Cap screw M10 x 25 (unbrako) 4
20 74302845 Cap screw M8 x 25 (unbrako) 4
21 74305325 Dowel pin (with screw) $8ms x 30 2 ~ P3450083
22 | 74304826 (75169304) | Grease nipple A-1/8" 1
23 74304510 (74161013) | Y-axis driven gear 8155156 1
24 74303711 (74160932) | Key 805536a 1
25 | 74305002 (58134502) | Crown nut ANO6 2
26 | 74305007 (10310733) | Crown washer AWO06 1
27 74305106 D.C. servo motor 10L-4X 1
28 | 74303722 (74161701) | Packing 805560 1
29 74304522 Motor bracket 815528 1
30 74303723 Packing 815517 1
31 74301633 Cap screw M12 x 50 4
32 | 74302901 (44028619) | Spring washer M12 4
33 74305511 Set screw M10 x 40 1
34 74304423 (10001516) | Nut M10 1T
35 74304525 DX drive gear 8155629 1
36 | 74303715 (74161629) | Spacer 805558 2
37 | 74305027 (74161705) | Spann ring RFNB006, 35 x #40 x 7| 2
38 74304512 (74161632) | Flange 815519 1
39 | 74301626 (75168508) | Cap screw M6 x 25 4
41 | 74302848 Cap screw M12 x 35 (unbrako) 4 | SSonan
42 | 74302901 (44028619) | Spring washer M12 4 | Sk
43 | 74303703 (74165310) | Washer 827014b 4 | Eead
44 | 74305324 Dowel pin (with screw) #8ms x 25 2
45 | 74303905 Damper (A) 815526 1 ~ P3450083
46 | 74304518 Retainer (A) 815527 2 ~ P3450083
47 74305017 Pan head machine screw M5 x 10 4 ~ P3450083
48 74300516 (44027927) | Spring washer M5 4 ~ P3450083
85 | 74304921 Oil seal AB2369F0 1
86 74304508 Y-axis bearing retainer 815555 1
1988/10/15



Unit No.o 6

Y-axis From serial No. P3450057 and after.
'W;_X Parts No. Parts Name Drawing No. or Type Q'ty Note
87 | 74303957 Y-axis damper (A) 815552 1 ~ P3450083
88 | 74304219 Retainer 815554a 2 ~ P3450083
89 | 74314414 Cap screw M10x 15 2 ~ P3450083
90 | 74303620 Ball screw 7932112 1
91 74304531 Y-axis nut holder (N) 815551 1 ~ P3450083
94 74304528 Y-axis nut holder 815567a 1 P3450084 ~
95 | 74303941 Damper 815564 1 P3450084 ~
96 | 74314206 Washer M16 1 P3450084 ~
97 74304935 (52102331) | Cap screw M16 x 25 1 P3450084 ~
1988/10/15

—57—



Unit No. 06
Y-axis

From serial No. P3450057 and after,

—58—

] ARROW “"A—-A"




Unit No.o 6

Y-axis From serial No. P3450057 and after.
'nr\?gf Parts No. Parts Name Drawing No. or Type Q'ty Note

49 | 74305401 (52111744) | Bolt M10 x 40 2

50 | 74304423 (10001516) | Nut M10 2

51 74304914 Cap screw M12 x 55 4

53 | 74305405 Oil cup 45 x PS 1/2" 1

54 | 74305409 (76175414) | Plug PT 1/2" 1

55 | 74304802 Oil gauge block 825515d 1

56 | 74304906 (10310362) | Cap screw M6 x 45 2

57 74300517 (44027928) | Spring washer M6 2

58 | 74303001 Miniture valve MV-603 1

59 | 74305412 (74162724) | Male-connector CIN-1/2"-PT 1/2 1

60 | 74305306 Tube N2-1-1/2"" x 0.45 m 1

61 74305413 (74162719) | Male connector CIN-1/2"-PT 3/8 1

62 74305424 Oil level gauge %6 x 76B 1

63 | 74305416 (74162812) | Male elbow LIN-1/2"-PT 1/2 2

64 | 74305307 Tube N2-1-1/2" x 0.8 m 1

92 74305533 Seal washer WF12 4

—59—




Unit No. 06
Y-axis From serial No, P3450057 and after.

=t

7 79
A ; §
[ )

®®
fi
@@
¥

DO
Q@—E

DETAI L IIAII

—60—



Unit No.o 6

Y-axis From serial No. P3450057 and after.
In’\jig-x Parts No. Parts Name Drawing No. or Type Q'ty Note
65 74304505 Y-axis bearing housing (B) 815524 1
66 | 74304912 Cap screw M8 x 90 4
68 | 74304517 Retainer (B) 815523 2
69 74305016 (58250511) | Pan head machine screw M5 x 8 4
70 | 74300516 (44027927) | Spring washer M5 4
71 74304926 (74161022) | Ball bearing 7205ADB 1
72 | 74305001 (10205421) | Crown nut ANOS 2
73 | 74305006 (58135320) | Crown washer AWO05 1
74 | 74304302 Bearing retainer (B) 815525 1
75 74304905 Cap screw M6 x 35 4
76 74300517 (44027928) | Spring washer M6 4
77 74304828 (37116218) | Grease nipple C-1/8 1
78 | 74304515 Pre-load shaft 815521 1
79 74305508 Set screw M8 x 32 4
80 | 74300504 (10001517) | Nut M8 4
81 74305428 Cone disk spring MDS30-1 4
82 | 74303701 Washer 805519 1
83 | 74305329 Castle nut M30 1
84 | 74305332 Cotter pin %6 x 60% 1
93 | 74303939 Damper (B) 815553 1

—61—




I
8t
9G

c<
X
LS

e

1914 pue /G00GYEd 'ON [elas wou4

BT

dwe|)
L0 'ON Hun

1988/10/15

—62—



Unit No.O 7

Clamp From serial No. P3450057 and after.
lnl\?g.x Parts No. Parts Name Drawing No. or Type Q'ty Note
3 74305232 (71105613) | Clamp lever KR10x 20 2
5 | 74305520 (81182513) | Elbow B-6 x 4-PT 1/4-BS 2
6 | 74305304 Tube 30-06 (1M) 2
7 | 74304832 (74161369) | Nipple A-6 x 4-PT 1/4-BS 2
8 | 74305410 (74162522) | Plug 20PF {1/4) 2
1" 74305202 (10317120) | O-ring P-50A 2
13 | 74303726 (74161330) | Spring 806005 2
15 | 74300604 Cap screw M6 x 15 8
16 74303504 Hanging spring 5033653 4 ~ P3450076
17 74304907 Cap screw M6 x 85 4
21 74305214 (10001102) | Snap ring STW-20 8
22 | 74303528 Stroke bearing 6010232 4
23 | 74305501 (74353901) | Set screw (cone end) M4 x 4 4
24 74305509 Set screw (dog end) M10 x 14 4
26 | 74303731 Cushion 806009 8
27 74304608 Lock plate 816004a 2
28 74304611 Pressure pin 816005b 4
29 | 74304614 Release spring 8160086 4
30 74304022 Stripper bolt STO8 x 25 4
32 | 74302817 (73157630) | Cap screw M8 x 15 8
37 | 74303803 Straight pin $5me x 36 2
38 | 74303816 Insert 806073 4
39 | 74305504 (10322119) | Set screw M6 x 6 4
40 | 74304617 Clamp plate 816025b 2 ~ P3450076
41 74305020 Countersink head socket screw M5 x 12 {unbrako}) 8
42 74304620 (74161353) | Stopper plate 816026a 4
43 74305019 Countersink head socket screw M4 x 10 {unbrako) 4
44 | 74303727 Spring 826015¢ 4
45 | 74303718 (74161333) | Spacer 826016b 4
46 | 74305031 Head 6WPH200-1 4
47 74304936 Cap screw M4 x 16 (unbrako) 16
48 74304810 Head cover 826017 4
49 | 74304624 Clamp ass'y 826180c 2 | c: P3450077 ~
50 | 74303511 Clamp housing 826181b 2 | b: P3450077 ~
51 74303508 Cylinder 826183b 2
52 | 74303513 Piston 826184b 2
53 | 74305204 (36110501)| O-ring P-16 2
54 | 74303522 Cylinder cap 826188 2
55 | 74303514 (10322119) | Set screw (flat end) M6 x 6 4
56 | 74303526 Stroke shaft 826187 4

1988/10/15



Unit No.o 7

From serial No. P3450057 and after.

Clamp

Inl\?:x Parts No. Parts Name Drawing No. or Type Q'ty Note
57 | 74306405 Set screw (cup end) M6 x 6 8
58 | 74306405 Set screw (cup end) M6 x 6 4
59 | 74303516 Clamp base 826189a 2
60 | 74303808 Straight pin P6h7 x 63 2
61 | 74303811 Straight pin (with screw) ®10m6 x 28 4
62 | 74303519 Clamper 826182a 2 ~ P3450076
63 | 74303513 Set screw (cone end) 826186 4
64 74303816 Insert 806073 4
65 | 74305515 Set screw (cone end) M8 x 8 2
66 | 74304618 Clamp plate 826235a 2 P3450077 ~
67 | 74303517 Clamper 826227a 2 P3450077 ~
68 74303505 Hanging spring 826218 4 P3450077 ~

1988/10/15



Unit No. 08
Repositioning From serial No. P3450057 and after,

19)21

20

Single repositioning Double repositioning (option)

—65—



Unit N0.0 8

Repositioning

From serial No. P3450057 and after.

lnl\?g_x Parts No. Parts Name Drawing No. or Type Q'ty Note
1 74305812 Cylinder base 826551a 2
2 74301633 Cap screw M12 x 50 8
3 743016156 (44028619) | Spring washer M12 8
4 74305801 Air cylinder 7931015 2
5 74304917 Cap screw M12 x 40 8
6 74301615 (44028619) | Spring washer M12 8
7 74305805 (74165735) | Cylinder head 82653ba 2(1)
8 74305808 Head cover 826536b 2(3)
9 74305819 Guide plate 826552 1
10 74305825 Spherical head 829505 1
M 74305861 (36181514) | Spring pin 96 x 36 1
12 74305822 Holder head 829503 1
13 | 74305862 Spring pin $8 x 70 2
14 74304952 (36321227) | Cap screw M16 x 40 1
15 74302902 Spring washer M16 2
16 74305828 Set bolt 829507a 1
17 | 74305806 Cylinder head 829504 2 | Doube ing
18 74304016 Repositioning base 813165a 2 (3)
19 74302815 Cap screw M6 x 20 4 (6)
20 74305427 (61166628) | Cone disk spring CDW-H6 4 (6)
21 | 74304117 Repositioning plate (F) 813392a T e oning
22 | 74304119 Repositioning plate (F) 813398 1 E;%‘j)t;{fionmg
23 74304118 Repositioning plate (R) 813393a 1
24 74303929 Stud A 813158a 6
25 74302819 (44028616) | Cap screw M12 x 30 12
26 74301615 (44028619) | Spring washer M12 12

* Parentheses in Q'ty indicate the quantity used in double repositioning system.




Unit No. 09
Tool holder From serial No. P3450057 and after.

QEC

OERDE)

|
|
|

@@@@Owgawbé

114" station

1/2'" station

3@% |

BYE

2" station

67— 1988/10/15



Unit No.o 9

Tool holder From serial No. P3450057 and after.
m(\?g‘x Parts No. Parts Name Drawing No. or Type Q'ty Note
1 | 74306122 (74164916) | 1/2" die holder 827106¢ g | D o
2 74306301 (75066610) | Ball plunger BP-8 28
3 74306323 Cap screw M10 x 76 96
4 | 74300519 (10001520) | Spring washer M10 96
5 | 74306022 (74165309) | Washer 827013b 96
6 | 74306201 1/2" die spacer 827107b g | Piease order together
7 | 74306401 Grooved fastener pin D-%8 x 20 48 | ~ P3450083
8 | 74306406 Set screw (flat end) M6 x 14 28
9 | 74306007 1/2”, 1-1/4" guide key 5501007f 20 | f: P3450077 ~
10 74302842 Cap screw M6 x 20 (unbrako) 44
11 74306018 Shoulder screw 5501017¢ 100
12 | 74306004 Lifter collar 5500217b 84
13 | 74306214 (74165232) | Lifter spring B 827241a 84
14 | 74306125 1-1/4" die holder (C) 827155¢ 6 | Dlease order together
15 | 74306126 1-1/4" die holder (D) 827156¢ 6 | Fizase orcer together
17 | 74306204 1-1/4"" die spacer (C) 827157c g | Please order together
18 | 74306205 1-1/4" die spacer (D) 827158c 6 | Please order fogether
19 | 74306123 2" die holder 827114f 4 | Please order together
20 | 74306026 S.P. spring 827018 32
21 74306414 Pan head machine screw M4 x 8 32
22 | 74306202 2" die spacer 827115f 4 | Please order together
23 74306304 (74165502) | Free stroke bearing C-3s 24
24 | 74306001 (74165112) | Die key 488034c 8
25 74306419 (10556016) | Countersink head machine screw | M6 x 16 8
26 | 74306010 2" guide key 5501050c 4 | c: P3450077 ~
27 74304941 Cap screw M6 x 25 (unbrako) 8
74 74315016 Grooved fastener pin D-98 x 25 48 | P3450084 ~
1988/10/15



rial No. P3450057 and after.

m se

Fro

EBEE HRGEER®

¥

|
T

414" station

—69—

314" station




Unit No.o 9

Tool holder From serial No, P3450057 and after,
lrﬁg_x Parts No. Parts Name Drawing No. or Type Q'ty Note
28 | 74306127 3-1/2 die holder 827162f 2 | Please order together
29 74306324 Cap screw M12 x 75 16
30 | 74301615 (44028619) | Spring washer M12 16
31 | 74306023 (74165310) | Washer 827014b 16
32 | 74306206 3-1/2" die spacer 827163f 2 | Please order together
33 74306402 Grooved fastener pin D-$10x 20 8
34 | 74306008 3-1/2" guide key 5501010¢c 2 | c: P3450077 ~
35 | 74306014 Lifter ring 5501009¢ 16
36 | 74306213 (74165233) | 3-1/2", 4-1/2" lifter spring 827240a 16
37 | 74306124 4-1/2" die holder 827123f 2 | Please order together
38 | 74306203 4-1/2" die spacer 827125f 2 | Flease order fogether
39 | 74306009 4-1/2" guide key 5501016¢c 2 | c: P3450077 ~

—70—

1988/10/15



-71—

1914 pUE /G00GYEd "ON [Bl48s Woly Japjoy oo
60 "ON Hun



Unit No.o 9

Tool holder From serial No. P3450057 and after.
lt?\(?g'x Parts No. Parts Name Drawing No. or Type | Q'ty Note
40 | 74306219 Working table 828381c 1
41 74306325 Cap screw M12 x 30 (unbrako) 4
42 | 74306222 Drawer 828382 2
43 | 74306308 Pull A-42-B-6 2
44 | 74306225 Stopper (1) 828383 1
45 74306424 Button head machine screw M6 x 10 2
46 | 74306226 Stopper (2) 828384 1
47 74306424 Button head machine screw M6 x 10 2
48 | 74306029 Clamp body 827058 1
49 74300606 (44235241) | Cap screw M8 x 20 4
50 | 74306312 Straight pin ®10h6 x 70 1
51 74306032 Clamper 827059 1
52 74306316 Clamp lever KK-H-50 1
53 74306101 Return spring 827060 1
54 | 74306105 Ratchet block 827066 2
55 74306302 Ball plunger BP-12 2
56 74302815 Cap screw M6 x 20 4
57 74306320 (74165506) | Belt wrench BW-2 1
59 | 74300606 (44235241)  Cap screw M8 x 20 4
64 74300607 (21415514) | Cap screw M8 x 25 4
67 | 74306108 Small punch jig 828017 1
68 | 74306160 Key 828067 2
69 74302815 Cap screw M6 x 20 2
70 | 74306113 Bushing 827073 1
71 74306110 Large punch jig 828086 1
72 | 74306161 Key 828088a 3
73 74302815 Cap screw M6 x 20 3

—72—



Unit No. 10
Electric From serial No. P3450057 and after.

Y-AXIS

—73— 1988/10/15



Unit No.]. O

Electric From serial No. P3450057 and after.
lnﬁ:x Parts No. Parts Name Drawing No. or Type Q'ty Note

1 | 74306902 Dog (OT) 818707a 4 a: P3450083 ~
2 74302813 Cap screw M6 x 12 8
3 74300517 (44027928) | Spring washer M6 8
4 | 74302328 (44027930) | Washer M6 8
5 | 74306903 (74163414) | Dog {origin slowdown) 828535b 1 ~ P3450082
6 | 74302813 Cap screw M6 x 12 2 | S londi
7 | 74300517 (44027928) | Spring washer M6 2 | S¥dosd
8 | 74302328 (44027930) | Washer M6 2 | S doedi
9 | 74307303 L.S. setting plate 818795 5

10 74302815 Cap screw M6 x 20 10

11 74300517 {44027928) | Spring washer M6 10

12 74307623 Pan head machine screw M4 x 85 2

13 74307622 Pan head machine screw M4 x 65 2

14 74307801 Toothed lock washer M4 4

15 74307617 Nut M4 type 1 4

16 74308315 (74163508) | Limit switch Z2C-Q2255 5

17 74307814 Fastener TMEH-S25 9

18 | 74302815 Cap screw M6 x 20 9

19 | 74307823 Band CV-350 20

20 74307009 Override detecting bracket 818627 1

21 74307905 Countersink head socket screw M6 x 12 {unbrako) 8

22 74307524 (71105011) | Override detecting plate 847554 1

23 74307526 (71105013} | Insulating plate 847555 1

24 74306909 (74163701) | Insulating piece 808520a 3

25 74307904 Countersink head socket screw M5 x 10 {unbrako) 3

26 74307725 Lug terminal 1.25-4 1

27 74307621 (10566114) | Pan head machine screw M4 x 5 1

28 74300515 (44027327) | Spring washer M4 1

29 74307308 Y-axis dog bracket 818797a 1

30 | 74302817 (73157630) | Cap screw M8 x 15 4

31 74300518 Spring washer M8 4

32 | 74306901 Dog (A) 808515b 4 ~ P3450082

33 74302813 Cap screw M6 x 12 8

34 74300517 (44027928) | Spring washer M6 8

35 74302328 (44027930) | Washer M6 8

36 74306903 (74163414) | Dog (origin siowdown) 828535b 1 ~ P3450082

37 | 74302813 Cap screw M6 x 12 1| Sedond

38 | 74300517 (44027928) | Spring washer M6 1| Sdoss

39 | 74302328 (44027930) | Washer M6 1| S dossi

40 | 74306904 (74163420) | Dog (external siowdown) 828536b 1 b: P3450083 ~

1988/10/15

—74—



Unit No.]. O

Electric From serial No. P3450057 and after.
“Kljg_x Parts No. Parts Name Drawing No. or Type Q'ty Note
41 74302813 Cap screw M6 x 12 2
42 | 74300517 (44027928) | Spring washer M6 2
43 | 74302328 (44027930) | Washer M6 2
44 | 74308316 Limit switch LDZ-5312 2
45 | 74300607 (21415514) | Cap screw M8 x 25 8
375 | 74306905 Dog (origin slowdown) 824757a 2 P3450083 ~
376 | 74306906 Dog (OT) 818707a 4 P3450083 ~
1988/10/15

—75—



Ry ;W T T

m ﬂ _ B R
1o =1 m
ERREEEE W M%@ |

stes ||l e o

AW, % @b ] W@ e

DD e el S o

::Eaj _ |k -

_ @\4 i | ;ﬂ@:_./, m s

] )2 _M\\\\ AR %9 o

_rn. e i i
0596969 IBIBISY

“J814€ pue /GO0GYE] "ON [BlIas Wwoid 914199|3
0L "ON uun

EEEE

—76—



Unit No.]. O

Electric From serial No. P3450057 and after.

lnl\(l:lgf Parts No. Parts Name Drawing No. or Type Q'ty Note
46 | 74308301 (74164402) | Circuit breaker EAB3/60 1
47 | 74307527 Insulating plate A1-33 1
48 | 74307806 Lever N-3A 1
49 | 74308305 Magnet switch TECSea  BANCTOOV |y
50 | 74308322 Magnet contactor SRC3631-0 AC100V 4a 1
51 | 74308306 Magnet switch FRCIIII10 ACTOOV. 14
52 | 74308328 Transformer 1
53 | 74308404 (71108312) | Rectifier DS10BNL 1
54 | 74308406 (74164126) | Condenser 2200 uF 50WV 1
55 | 74308411 (74164203) | Resistor 10082 20W 1
56 | 74308418 (74164022) | Control relay HHB62P DC24V 13
57 | 74306814 Socket TP68 12
58 | 74308417 (74164018) | Control relay HH54PW DC24V 6
59 | 74306816 Socket TP514 6
60 | 74308422 (74163623) | Diode SiB01-02 19
61 | 74308423 Diode SIB01-06 1
62 | 74308428 (74164321) | Noise filter ENB221C-14A 2
63 | 74308430 Noise filter Z15L102 special 3
64 | 74308429 (71108415) | Noise filter Z10L221 10
65 | 74306815 Socket TP68S1 1
66 | 74308412 Resistor 3.3k 1w 6
67 74308502 (10318546) | Circuit protector BA121505 BA 3
68 | 74308501 (10318545) | Circuit protector BA121205 2A 2
69 | 74308503 (74164228) | Circuit protector BA151105 1A 2
70 | 74308511 Select switch AH30-P2B10 2
71 | 74308510 Select switch AH30-P2B01 1
72 | 74308519 Hour meter T™-25 S0Py s 1
73 | 74308101 (74164525) | Fan CT3B55 1
74 | 74307211 Cable #16415 1
75 | 74308104 Guard #20132-2 2
76 | 74307910 Plate S-34314 1
77 | 74308107 Relay panel S-44215 1
78 | 74308329 Transformer 4213604/%02\6% 0-230-400 1
79 | 74307911 Plate 10P 3
80 | 74308111 Block terminal F15/29 1
81 | 74308112 Block terminal F25/4 2
82 | 74308113 Block terminal MF333/138 1
83 | 74308523 Fuse 0.8A glass tube 1
84 | 74308527 Fuse holder F7111 1

359 | 74306818 Rubber packing 7 x 20 x 4000 1

77—



Unit No.]. O

Electric From serial No. P3450057 and after.
lr;\?g_x Parts No. Parts Name Drawing No. or Type Q'ty Note

360 | 74307907 Plate S-53105-3 1

361 | 74307908 Plate S-53105-4 1

362 | 74307909 Plate S-563105-5 1

363 | 74308307 Magnet switch SRC3931-5:2 1

9~13A ... 400/460V

—~78—



Unit No, 10
Electric From serial No. P3450057 and after.

@ @@@ 659

K K @@@@@ @709

—79— 1988/10/15



UnitNo.1 O

Electric From serial No. P3450057 and after.
‘nl\?s'x Parts No. Parts Name Drawing No. or Type Q'ty Note
85 | 74307213 Sub control box 818731d 1
86 | 74307602 Cap screw M6 x 16 6
87 | 74300517 (44027928) | Spring washer M6 6
88 | 74302328 (44027930) | Washer M6 6
90 | 74308118 Bind screw M5 x 10 8
91 | 74308606 (76176447) | Push button switch AH30-V1RO1 1
92 | 74308602 (71123210} | Push button switch AH30-FG10 1
93 | 74308603 (76176444) | Push button switch AH30-FY10 1
94 | 74308601 Push button switch AH25-SFG10 2
95 | 74308512 Select switch AH30-P3B11 1
96 | 74308511 Select switch AH30-P2B10 1
97 | 74308513 Select switch AH30-J2A01A 1
98 | 74308613 Toggle switch WD-1114 1
99 | 74308531 (74164411) | Pilot light KP-164BW 6 | ~P3450071
100 | 74308122 Lock PG-29 1
101 | 74308126 (36004615) | Code lock NC-1 1
102 | 74306705 Cap 1-480701-6 3-pole blue 1
103 | 74306701 Cap 1-480701-0 3-pole white| 1
104 | 74306712 Cap 1-480707-0 9-pole white| 1
105 | 74306716 Cap 1-480709-0 12-pole 1
106 | 74306707 Cap 1-480701-2 3-pole red 1
107 | 74306812 Socket 350550-1 29
108 | 74307012 Control box 818631a 1 ~ P3450079
109 | 74307311 Control panel bracket 818798¢c 1
110 | 74300604 Cap screw M6 x 15 8
11 74307315 Control panel 818805 1
112 | 74308118 Bind screw M5 x 10 4
113 | 74308606 (76176447) | Push button switch AH30-V1RO01 1
114 | 74308605 Push button switch AH30-G1G10 1
115 | 74308603 (76176444) | Push button switch AH30-FY10 1
116 | 74308611 (74164430) | Toggle switch S-6A 1
117 | 74308612 Toggle switch S-1001 1
118 | 74307129 Cable CR-1EX 818768 1
119 | 74307130 Cable CR-2EX 818769 1
120 | 74307131 Cable CR-3EX 818770 1
121 | 74307132 Cable CR-4EX 818771 1
122 | 74307133 Cable CR-5EX 818772b 1
123 | 74307201 Cable CR-6EX 818774a 1
124 | 74308126 (36004615) | Code lock NC-1 5
125 | 74308127 Code lock NC-2 1
1988/10/15

—80—



Unit No.]. O

Electric From serial No. P3450057 and after.
lr'\\?;x Parts No. Parts Name Drawing No. or Type Q'ty Note

126 | 74307408 Control box cover 828691a 1

127 | 74307913 Round head machine screw M4 x 10 4

128 | 74307801 Toothed lock washer M4 4

129 | 74307403 Push button box 828558 1

130 | 74307913 Round head machine screw M4 x 10 4

131 | 74307801 Toothed lock washer M4 4

132 | 74307412 Legend plate {(caution) 828692 1

133 | 74307413 Legend piate 828693 1

134 | 74308602 (71123210) | Push button switch AH30-FG10 1

364 | 74307314 Control panel 818741a 1 ~ P3450071

365 | 74308532 Lamp bulb T-5 28 6

366 | 74308530 Pilot light BD-1402G 6 P3450072 ~

367 | 74307312 Control panel 818741b 1 P3450072 ~

368 | 74307011 Control box 819353 1 P3450080 ~

369 | 74316608 Cable CR-7 EX 819356 1 P3450080 ~

370 | 74308126 (36004615) | Code lock NC-1 1 P3450080 ~

1988/10/15

—81—



Unit No. 10
Electric From serial No. P3450057 and after.




Unit No.]. O

Electric From serial No. P3450057 and after.
Ir;\cllsf( Parts No. Parts Name Drawing No. or Type Q'ty Note
135 | 74306919 Junction box C 818542 1
136 | 74307602 Cap screw M6 x 16 4
137 | 74300517 (44027928) | Spring washer M6 4
138 | 74302328 (44027930) | Washer M6 4
139 | 74307826 TMH mount 2
140 | 74307624 Pan head machine screw Mb x 12 2
141 | 74307606 (44552819) | Washer M5 2
142 | 74306925 Junction box C cover 818543b 1
143 | 74305017 Pan head machine screw M5 x 10 4
144 | 74300516 (44027927) | Spring washer M5 4
145 | 74306821 Rubber packing 383322a 5509 1
146 | 74306803 Receptacle 206036-1 1
147 | 74306825 Pin 66099-2 14
148 | 74307620 Pan head machine screw M3 x 10 4
149 | 74307605 Washer M3 4
160 | 74307612 Spring washer M3 4
151 | 74307616 Nut M3 4
152 | 74306809 Receptacle 276705-1 1
153 | 74306825 Pin 66099-2 9
154 | 74307620 Pan head machine screw M3 x 10 4
155 | 74307605 Washer M3 4
156 | 74307612 Spring washer M3 4
157 | 74307616 Nut M3 4
158 | 74306709 Cap 1-480705-0 6-pole white| 1
159 | 74306712 Cap 1-480707-0 9-pole white| 1
160 | 74306701 Cap 1-480701-0 3-pole white; 1
161 | 74306706 Cap 1-480701-9 3-pole black! 1
162 | 74306812 Socket 350550-1 19
163 | 74306711 Cap 1-480705-6 6-pole blue 1
164 | 74306710 Cap 1-480705-2 6-pole red 1
165 | 74306702 Cap 1-480701-2 3-pole red 1
166 | 74307602 Cap screw M6 x 16 6
167 | 74302328 (44027930) | Washer M6 6
168 | 74300517 (44027928) | Spring washer M6 6
169 | 74306921 Junction box T 818544d 1
170 | 74306926 Junction box T cover 818545 1
171 | 74305017 Pan head machine screw M5 x 10 6
172 | 74300516 (44027927) | Spring washer M5 6
173 | 74307818 Terminal F-20 6
174 | 74307811 End plate F-25E 1

—83—




unit No.1 O

Electric From serial No. P3450057 and after.
"l‘\?g'x Parts No. Parts Name Drawing No. or Type Q'ty Note
175 | 74307006 Retainer FK-1 2
176 | 74307919 Channel base BLF 100% 1
177 | 74307923 Mark band 60% 1
178 | 74305017 Pan head machine screw M5 x 10 2
179 | 74307606 (44552819) | Washer M5 4
180 | 74300516 (44027927) | Spring washer M5 2
181 | 74307721 Set screw M5 x 30 1
182 | 74300502 (13239613) | Nut M5 1
183 | 74308201 Connector ESB-1 2
185 | 74306805 Receptacle 206151-1 3
186 | 74306825 Pin 66099-2 111
187 | 74307620 Pan head machine screw M3 x 10 16
188 | 74307612 Spring washer M3 16
189 | 74307605 Washer M3 16
190 | 74307616 Nut M3 16
191 | 74306806 Receptacle 206306-1 2
192 | 74306804 Receptacle 206043-1 2
193 | 74306807 Receptacie 206430-1 1
194 | 74306813 Socket 66101-2 88
195 | 74307620 Pan head machine screw M3 x 10 20
196 | 74307612 Spring washer M3 20
197 | 74307605 Washer M3 20
198 | 74307616 Nut M3 20
199 | 74306719 Cap 1-480711-0 15-pole 1
200 | 74306713 Cap 1-480707-6 9-pole blue 1
201 | 74306709 Cap 1-480705-0 6-pole white] 1
202 | 74306706 Cap 1-480701-9 3-pole black| 1
203 | 74306701 Cap 1-480701-0 3-pole white| 1
204 | 74306705 Cap 1-480701-6 3-pole blue 2
205 | 74306702 Cap 1-480701-2 3-pole red 2
206 | 74306703 Cap 1-480701-1 3-pole 1
207 | 74306812 Socket 350550-1 57
208 | 74306704 Cap 1+130701-4 3-pole 4
209 | 74306703 Cap 1-480701-1 3-pole 1
210 | 74308202 Connector BLG-13 1
211 | 74308228 Plug NCS-253GPM 1/2 1
212 | 74306808 Receptacle NCS-253RF 1
213 | 74307927 Countersink head machine screw | M3 x 16 3
214 | 74307702 Flexible tube MPF-13 3m 1

—84—




. ue €d "ON [erJas woi4
1ayye pue /G0OSY oL ‘oN 11U

1988/10/15

—85—



Unit No.]. O

Electric From serial No. P3450057 and after.
l%ig'x Parts No. Parts Name Drawing No. or Type Q'ty Note
215 | 74307106 Cable (striker) 818723-18 1
216 | 74303021 (74159802) | O-ring P-21 1
217 | 74308303 Connector BDC-18-13 1
218 | 74307701 Flexible tube MPF-13 0.5 m 1
219 | 74308302 Connector BLG-13 1
220 | 74307101 Cable S-1 818718-1b 1
221 | 74307102 Cable S-2 818719-2a 1
222 | 74307103 Cable S-3 881719-3a 1
223 | 74308126 (36004615) | Cade lock NC-1 2
224 | 74307111 Cable S-6EX 818747 1
225 | 74308126 (36004615) | Code lock NC-1 1
226 | 74307124 Cable C-1EX 818763a 1
227 | 74307119 Cable C-3EX 818757 1
228 | 74308126 (36004615) | Code lock NC-1 1
229 | 74307120 Cable C-4EX 818758a 1
230 | 74307121 Cable C-5EX 818759a 1
231 | 74308126 (36004615) | Code lock NC-1 2
232 | 74308313 (74163503) | Limit switch BZE6-2RN-J 2
233 | 74308617 (74163730) | Proximity switch BESS15-300576 4 | ~P3450076
234 | 74308131 Terminal block ass'y ML-3391-C 2
235 | 74308616 (74163720) | Proximity switch BES616-10580-X 1| ~ P3450076
236 | 74307104 Cable T-1 8187235 1
237 | 74308618 (74163729) | Proximity switch BES16-329G0-X 3 | ~P3450076
238 | 74307117 Cable T-8EX 818754a 1
239 | 74308126 (36004615) | Code lock NC-1 2
240 | 74308314 (74163512} | Limit switch 2L81-4 2 ~ P3450083
241 | 74307123 Cable CO-1EX 818760 1
242 | 74308126 (36004615) | Code lock NC-1 2
243 | 74308626 Foot switch 7930022 1
244 | 74307107 Cable CO-11 818728-9 1
371 | 74308620 Proximity switch TL-WSE1 cable2m 1 P3450077 ~
372 | 74308621 Proximity switch TL-X5F2-7 cable2m 1 P3450077 ~
373 | 74308622 Proximity switch TL-X2E1-7 cable2m 1 P3450077 ~

1988/10/15

—86—




2

18148 pue /GO0SYEd ‘ON |elias wol4 214309|3
0l 'ON Hun

1988/10/15

—87—



Unit No.]. O

Electric From serial No, P3450057 and after.
Inr\?g‘x Parts No. Parts Narﬁe Drawing No. or Type Q'ty Note
245 | 74307105 Cable T-2 818723-6¢ 1 c: P3450077 ~
246 | 74307112 Cable T-4EX 818749 1
247 | 74307113 Cable T-5EX 818750a 1
248 | 74307114 Cable T-6-1EX 818751a 1
249 | 74307115 Cable T-6-2EX 818752a 1
250 | 74308126 (36004615) | Code lock NC-1 4
251 | 74307116 Cable T-7EX 818753 1
252 | 74307210 Cable :/\éi%\?v/rgr?:n 0.3m 1
253 | 74307602 Cap screw M6 x 16 1
254 | 74300517 (44027928) | Spring washer M6 1
255 | 74302328 (44027930) | Washer M6 1
256 | 74307209 Cable (press motor) 828962-6 1
257 | 74308209 (74308201) | Cable connector ESB-1 1
258 | 74308019 (74163734) | Proximity switch BES516-344H0-X 4 ~ P3450076
259 | 74307203 Cable T-0-1EX 818811 1
260 | 74307204 Cable T-0-2EX 818812 1
261 | 74307118 Cable T-10EX 818756a 1 Rear fan
262 | 74307205 Cable T-11EX 818813a 1 Front blower
263 | 74308213 T-axis power cable 16 m 1
264 | 74308217 T-axis detecting unit cable 16 m 1
374 | 74308623 Proximity switch TL-T5E1-7 1 P3450077 ~
1988/10/15



1314 pue /GOOSYEJ "ON [e14as WOy

0141983
Ol 'ON Hun

—89-—



unitNo.1 O

Electric From serial No. P3450057 and after.
m‘\?g.x Parts No. Parts Name Drawing No. or Type Q'ty Note
265 | 74307109 Cable S-4EX 818745a 1
266 | 74307110 Cable S-6EX 818746b 1
267 | 74308126 (36004615) | Code lock NC-1 1
268 | 74307108 Cable S-7EX 818748 1
269 | 74307208 Cable (drive motor) 828923-19 1
270 | 74307125 Cable TM-1EX 818764 1
271 | 74307126 Cable TM-2EX 8187652 1
272 | 74307127 Cable TM-3EX 818766 1
273 | 74307216 X-axis power cable 818780 1
274 | 74307219 X-axis detecting unit cable 818781 1
275 | 74307222 Y-axis power cable 818782 1
276 | 74307225 Y-axis detecting unit cable 818783 1
277 | 74308314 (74163512) | Limit switch 2LS1-J 2 Work chute
278 | 74302813 Cap screw M6 x 12 8
280 | 74307013 Control box 1
281 | 74307601 Cap screw M10 x 100 2
282 | 74300609 (38124012) | Cap screw M10 x 25 2
283 | 74300519 (10001520) | Spring washer M10 4
284 | 74300512 Washer M10 4
285 | 74307713 (37117916) | Saddle CH-13 4
286 | 74307714 Saddle CH-25 8
287 | 74307715 (44449013) | Saddle CH-39 12
288 | 74307716 Saddle CH-51 3
289 | 74300714 Round head machine screw M5 x 10 27
290 | 74307823 Band CV-350 20
291 | 74307822 Band CV-200 30
292 | 74307821 Band CV-150 10
293 | 74308221 Coil tube P4 1m 1
294 | 74308222 Coil tube P-6 1m 1
295 | 74308223 Coil tube P-12 1 m 1
296 | 74307726 Lug terminal F1.25-54 20
297 | 74307727 Lug terminal F1.25-3.5 20
298 | 74307728 Lug terminal F5.5-6 10
299 | 74308204 Connector FJ-B 15
300 | 74307424 Sticker 828707a 1
301 | 74307425 Sticker AS-K1000 1
302 | 74307426 Sticker AS-K1001 1
303 | 74307428 (74300405) | Sticker AS-K1005 1
304 | 74307429 Sticker 828943 2

—90—



Unit No. 10
Electric From serial No, P3450057 and after.

i 4 Bl ]

N Il / P

] . A e e e ey e ey PR
: AN 4 | ! N .7 [

.
~_ /7 § | N :
va _—— - N e RPN SRR S}
s \ £

B\ /<
4 T
) ®

DETAIL "B”

DETAIL A"

—91—



Unit No.l O

Electric From serial No, P3450057 and after.
Ir;\?g.x Parts No. Parts Name Drawing No. or Type Q'ty Note
305 | 74307518 Vertical duct 828864 1
306 | 74302812 Cap screw M6 x 10 1
307 | 74307417 Direction packing 828698a 2
308 | 74300606 (44235241) | Cap screw M8 x 20 8
309 | 74300518 (10001521) | Spring washer m8 8
310 | 74300511 Washer M8 16
311 | 74300504 (10001517) | Nut M8 8
312 | 74307319 Tilting duct 818809a 1
313 | 74307602 Cap screw M6 x 16 6
314 | 74300517 (44027928) | Spring washer M6 6
315 | 74302328 (44027930) | Washer M6 6
316 | 74307017 Duct cover 818672 1
317 | 74307021 H.O. duct 818673 1
318 | 74307001 H.1. duct 818614 1
319 | 74307502 Outer telescope 828831 1
320 | 74302812 Cap screw M6 x 10 1
321 | 74307505 Inner telescope 828832 1
322 | 74307005 Retainer 818616 4
323 | 74302812 Cap screw M6 x 10 4
324 | 74300517 (44027928) | Spring washer M6 4
325 | 74302328 (44027930) | Washer M6 4
326 | 74307025 Connection duct 818674 1
327 | 74307420 Connection packing 828699a 1
328 | 74300604 Cap screw M6 x 15 8
329 | 74300517 (44027928) | Spring washer M6 8
330 | 74302328 (44027930) | Washer M6 8
331 | 74307508 Stopper 828833 4
332 | 74307513 Push rod 828838 4
333 | 74307629 Wing bolt M4 x 25 8
334 | 74300515 (44027327) | Spring washer M4 8
335 | 74300510 Washer M4 8
336 | 74306819 Rubber packing 383322a 140% 4
337 | 74306820 Rubber packing 383322a 145% 2
338 | 74308401 NC console FANUC 6M 1




e

—93—

1814€ Pue /GOOGYEd "ON |Blas Wod 014303|3
0L "ON Hun



Unit No.l O

Electric From serial No. P3450057 and after.
h;\?g.x Parts No. Parts Name Drawing No. or Type Q'ty Note
339 | 74307251 Motor cable cover 820341a 1
340 | 74315324 Truss head machine screw M8 x 12 3
341 | 74307262 Solenoid cable cover 820342 1
342 | 74315324 Truss head machine screw M8 x 12 3
343 | 74307247 Y-axis motor cable cover 818959 1
344 | 74315324 Truss head machine screw M8 x 12 4
345 | 74306927 Junction box cable cover 820351a 1
346 | 74315324 Truss head machine screw M8 x 12 3
347 | 74307243 X-axis motor cable cover (A) 820344 1
348 | 74315324 Truss head machine screw M8 x 12 4
349 | 74307247 X-axis motor cable cover (B) 818960 1
350 | 74315324 Truss head machine screw M8 x 12 5
351 74307266 Supporter 820346 1
352 | 74300606 (44235241) | Cap screw M8 x 20 2
3563 | 74300511 Washer M8 2
354 | 74307254 Duct cable cover 818957a 1 a: P3450084 ~
365 | 74315324 Truss head machine screw M8 x 12 2
356 | 74307410 Legend piate (motor model) 818964 i
357 | 74307916 Drive screw rivet $2 x 4.8% 4
358 | 74307411 Legend plate (fuse specification) | 820333a 1
1988/10/15

—94—



Unit No. 11
Pneumatic piping From serial No. P3450057 and after.

DETAIL “A"

—95—



Unit No.]. 1

Pneumatic piping

From serial No. P3450057 and after.

lr!\\?glx Parts No. Parts Name Drawing No. or Type Q'ty Note

1 74309617 (74162230) | Air block 827565d 1

2 74302829 Cap screw M10 x 30 4

3 | 74300519 (10001520) | Spring washer M10 4

4 | 74309814 Plug 172" 1

5 | 74309815 Plug 1/4" 1

6 | 74309820 Air cock AV-1L 1

7 | 74309824 (74162613) | Male-female elbow 1" 1

8 | 74309901 Bushing 1" x 3/4" 1

9 | 74309910 Socket 600SH 1
10 | 74309813 (74162523) | Plug 600PM 1
11 74309909 (74162521) | Socket 20SM 1
12 | 74309812 Plug 20PH 1
13 74309205 (74162318) | Pressure switch 7931003 1
14 | 74309902 Bushing 1" x 1/4" 1
15 | 74309825 (74162615) | Male-female elbow 1/4" 1
16 | 74309915 (74162623) | Barrel nipple 1/4" 1
17 74309201 (74165720) | Air supply unit 7931001 1
18 | 74309115 Pipe 481820b 2
19 | 74309920 90° elbow SJ-E-25 x 3/4" 4
20 | 74309930 (74162928) | Nut SJ-C-25 4
21 74310004 Sleeve SJ-D-25 4
22 | 74309403 (74163016) | Connector SJ-8-16 x 1/2" 1
23 | 74309919 90° elbow SJ-E-15 x 1/2" 1
24 | 74309928 (74162929) | Nut SJ-C-15 2
25 | 74310002 (74163106) | Sleeve SJ-D-15 2
26 | 74309116 Pipe 817561-1 1
27 74309221 Solenoid base 807513 1
28 | 74310203 (74162410) | Solenoid valve 5ER-8E 1
29 74309804 Cap srcew M6 x 55 2
30 | 74309825 (74162615) | Male-female elbow 1/4" 2
31 74310227 (74162502) | Silencer SA-8 2
32 | 74309118 (74304628) | Pipe 827507 1
33 | 74309212 Regulator 7931010 1
34 74310009 Male connector PC10-PT 1/4" 1
35 | 74310018 Elbow PL10-PT 1/4" 1
36 | 74310215 Tube N2-4-10x8 0.5m 1
37 | 74310214 Tube N2-4-10x8 0.2 m 2
38 | 74310009 Male connector PC10-PT 1/4" 2
39 | 74310018 Elbow PL10-PT 1/4” 2
40 | 74310131 Union tee SJ-T-10 x 1/4" 1

—96—




Unit No.]. 1

Pneumatic piping

From serial No. P3450057 and after.

Ir;\ldg.x Parts No. Parts Name Drawing No. or Type Q'ty Note
41 74309402 (74163015) | Connector SJ-S-10 x 1/4" 1
42 | 74309918 (74162905) | 90° elbow SJ-E-10 x 1/4" 1
43 74310301 Female connector SJ-SA-10 x 1/4" 1
44 | 74309927 (74162930) | Nut SJ-C-10 6
45 | 74310001 (74163105) | Sleeve SJ-D-10 6
46 | 74309313 Copper pipe 817561-20 1
47 74310307 (44027304) | Saddle CH-6 2
48 74305017 Pan head machine screw M5 x 10 2
49 74300526 Toothed lock washer M5 2
50 74310023 Long male elbow SJ-EB-10 x 1/4" 1
51 74309314 Copper pipe 817561-21 1
52 743093156 Copper pipe 817561-22 1
53 74309305 Copper pipe 817561-11 1
54 | 74309306 Copper pipe 817561-12 1
55 74309402 (74163015) | Connector SJ-S-10 x 1/4" 6
56 74310131 Union tee SJ-T-10 x 1/4" 2
57 | 74309927 (74162930) | Nut SJ-C-10 12
58 | 74310001 (74163105) | Sleeve SJ-D-10 12
59 74309307 Copper pipe 817561-13 1
60 74309308 Copper pipe 817561-14 1
61 74309309 Copper pipe 817561-156 1
62 74309310 Copper pipe 817561-16 1
63 | 74309318 (74162921) | Copper pipe P15 x 1t 0.5 m 1
64 | 74309403 (74163016) | Connector SJ-S-15 x 1/2" 1
65 | 74309919 90° elbow SJ-E-15 x 1/2" 1
66 | 74309928 (74162929) | Nut SJ-C-15 2
67 | 74310002 (74163106) | Sleeve SJ-D-15 2

—97—



Unit No. 11
Pneumatic piping From serial No. P3450057 and after,

280 105(104]103 < 3| | % ] 1 ] %
80 '\%\ X | :______; ‘ ‘ - !

—98— 1988/10/15



Unit No.]. 1

Pneumatic piping

From serial No. P3450057 and after.

—99—

Iwg_x Parts No. Parts Name Drawing No. or Type Q'ty Note
68 | 74309319 (74162921) | Copper pipe P15 x 1t 1.7 m 1
69 | 74309921 90° elbow E15-1/2" 2
70 | 74309928 (74162929} | Nut SJ-C-15 2
71 | 74310002 (74163106) | Sleeve SJ-D-15 2
72 | 74309320 (74162921) | Copper pipe P15 x 1t 2.2m 1
73 | 74309921 90° elbow E-15x 1/2 1
74 | 74309928 (74162929) | Nut SJ-C-18 2
75 | 74310002 (74163106) | Sleeve SJ-D-15 2
76 | 74309821 Air cock CK102 1
77 | 74309825 (74162615) | Male-female elbow 1/4" 1
78 | 74310010 Male connector NT-109-1/4" 1
79 | 74310027 Male elbow LT-109-1/4" 1
80 | 74310221 Tube TC-109 2.1 m 1
81 | 74309203 Bushing 172" x 1/4” 1
82 | 74309328 Brake exhaust box 817606 1
83 | 74300606 (44235241) | Cap screw M8 x 20 4
84 | 74310311 Elbow union SLL-102 1
856 | 74310319 Flexible tube U-9510 1.5 m 1
86 | 74309331 Clutch exhaust box 817607 1
87 | 74300606 (44235241) | Cap screw M8 x 20 4
88 | 74310311 Elbow union SLL-102 1
89 | 74310318 Flexible tube U-9510 1.2 m 1
90 | 74309205 Pressure switch 7931003 1
91 | 74309915 (74162623) | Barrel nipple 1/4” 2
92 | 74310325 Tee 1/4" 1
93 | 74310326 Tee PT6-PT 1/4" 1
94 | 74310008 Male connector PC6-PT 1/4” 1
95 | 74310130 Union tee PUTGE 1
96 | 74310029 Male elbow PL6-PT 1/4" 4
97 | 74310213 Tube N2-4-6 x4 6.8m 1
98 | 74309903 Bushing 172" x 1/4" 4
99 | 74309401 Connector 817608a 1

100 | 74310101 Union SLC-124 1

101 | 74310312 Elbow union SLL-124 2

102 | 74310320 Flexible tube U-9512 0.3 m 2

103 | 74309713 Bracket base 827715 1 ~ P3450083

104 | 74309807 Cap screw M8 x 85 2

105 | 74300518 (10001521) | Spring washer M8 2

280 | 74309713 Bracket base 827715a 1 P3450084 ~

1988/10/15



421

34
8¢l 8¢l

oz 1oz NS

isl0]) VAN A ol 8l 22|

VASl} (02 (4] vA) O N} VARD C1NY (v A (¥4

)

I

LN

- \

2 1[92 1 [6EH 0P|
) AN

8¢

43le pue /G00GYEd 'ON |el4as Wod4

Buidid a1rewnauyg
L1 'ON HuNn

—100—



Unit No.]. 1

Pneumatic piping

From serial No. P3450057 and after.

lﬁg_x Parts No. Parts Name Drawing No. or Type Q'ty Note
106 | 74309226 Accumulator 817521a 1
107 | 74304917 Cap screw M12 x 40 4
108 | 74301615 (44028619) | Spring washer M12 4
109 | 74309814 Plug 1/2" 3
110 | 74309903 Bushing 1/2" x 1/4" 2
111 | 74309904 Bushing 1/2" x 3/8" 1
112 | 74309620 Accumulator cover 827571¢ 1
113 | 74310110 O-ring 1AG-120 blue 1
114 | 74302818 Cap screw M8 x 30 6
115 | 74300518 (10001521) | Spring washer M8 6
116 | 74310202 (74162409) | Solenoid valve J2773B-5952 DC24V 2
117 | 74309220 Solenoid base 807508b 1
118 | 74309806 Cap screw M8 x 70 2
119 | 74304912 Cap screw M8 x 90 2
120 | 74300518 (10001521) | Spring washer M8 4
121 | 74309824 (74162613) | Male-female elbow 1 2
122 | 74310118 Male-female socket 1 2
123 | 74310229 (74162428) | Silencer SS-25A 2
124 | 74310114 Steel pipe $20 x 1.5t x 80% 7
125 | 74310122 Jubilee clip #0 6
126 | 74309103 Hose 2566-12 0.6 m 1
127 | 74309102 Hose 26556-12 0.45m 1
128 | 74309101 Hose 2556-12 0.3 m 1
129 | 74310115 Steel pipe $20 x 1.5t x 200% 1
130 | 74309922 90° elbow SJ-E-20-3/4" 5
131 | 74310328 Tee SJ-F-20-3/4" 1
132 | 74309405 Connector SJ-S-20-3/4" 1
133 | 74310230 Silencer SS40A 1
134 | 74309827 Male-female elbow 1-1/2" 2
135 | 74309213 Regulator AR-400-06 1
136 | 74309404 Connector $J-S-20-1/2 2
137 | 74310003 Sleeve SJ-D-20 10
138 | 74309929 Nut SJ-C-20 10
139 | 74309911 Socket 172" x 1/4" 1
140 | 74310105 Half union SLH-042 2
141 | 74310210 Tube F-1504 1m 1

-101—




Unit No. 11
Pneumatic piping From serial No. P3450057 and after. A

DETAIL C”

DETAIL “B”

—102—-



Unit No.]. 1

Pneumatic piping

From serial No. P3450057 and after.

Ini\?s‘x Parts No. Parts Name Drawing No. or Type Q'ty Note
142 | 74310228 (74162426) | Silencer SS15A 1
143 | 74310401 Quick exhaust valve XQvz2-16 1
144 | 74309826 (74162611) | Male-female elbow 1/2" 2
145 | 74310126 Nipple 3/4" x1/2" 1
146 | 74309815 Plug 1/4" 1
147 | 74310206 (74162440) | Solenoid valve set E108-035ER 1
148 | 74300605 Cap screw M8 x 12 4
149 | 74300518 (10001521) | Spring washer M8 4
150 | 74309816 Plug 3/8" 1
151 | 74309815 Plug 1/4" 1
152 | 74310227 (74162429) | Silencer SA-8 3
153 | 74310028 Male elbow LT-109-3/8 2
154 | 74310220 Tube TC-109 0.3 m 1
155 | 74309904 Bushing 1/2" x 3/8" 1
156 | 74310117 Male-female socket 1/4" 2
157 | 74310406 (76073528) | Exhaust throttle valve ES-2 2
158 | 74310218 Tube N5-4-6 x4 4m 1
159 | 74310008 (74315222) | Male connector PC6-PT 1/4" 3
160 | 74310011 (21103009} | Male connector C4ANG6-PT 1/8” 3
161 | 74310414 Coil tube P-9 0.4 m 1
162 | 74310417 Cradle KR8-G5 2
163 | 74310420 Band CV-175 2
164 | 74310501 (52111256) | Pan head machine screw M6 x 14 2
165 | 74310308 {44552921) | Saddle CH-19 3
166 | 74305017 Pan head machine screw M5 x 10 3
167 | 74300526 Toothed lock washer M5 3

—-103—




Unit No. 11
Pneumatic piping From serial No. P3450057 and after,

285[286

282

283

DETAIL "A”

SECTION “B-B"”

—104— 1988/10/15



Unit No.]. 1

Pneumatic piping From serial No. P3450057 and after.

Inh?g.x Parts No. Parts Name Drawing No. or Type Q'ty Note
168 | 74309631 Duct flange 827711a 2 ~ P3450083
169 | 74301626 Cap screw M6 x 25 8 ~ P3450083
170 | 74300517 (44027928) | Spring washer Mé 8 ~ P3450083
171 | 74305017 Pan head machine screw M5 x 10 1 ~ P3450083
172 | 74300526 Toothed lock washer M5 1 ~ P3450083
173 | 74309703 (71107129) | Swivel joint 827712 2 ~ P3450083
174 | 74309628 Duct hose 827642 1

175 | 74310424 (74163127) | Wire band for #100 2

176 | 74308424 Duct bracket 827713a 2 ~ P3450083
177 | 74300607 (21415514) | Cap screw M8 x 25 a | St
178 | 74300518 (10001521) | Spring washer me a | LSS
179 | 74309710 Cover 827714 1 i ~ P3450083
180 | 74308613 Rubber packing 827515 1 ~ P3450083
181 | 74305017 Pan head machine screw M5 x 10 6 ~ P3450083
182 | 74300526 Toothed lock washer M5 6 ~ P3450083
183 | 74309423 Duct bracket 817696 1

184 | 74300607 (21415514) | Cap screw M8 x 25 4

185 | 74309427 Solenoid valve bracket 817697 1

186 | 74300607 Cap screw M8 x 25 2

187 | 74310201 (74162406) | Solenoid valve 3EC-8E 1 g

188 | 74309801 Cap screw M5 x 40 3

189 | 74310227 (74162429) | Silencer SA-8 1

190 | 74310026 Male eibow LIN 1/4"-PT 1/4"” 2

191 | 74310212 Tube N2-1-1/4" 0.2 m 1

192 | 74309626 Regulator support 827638 2

193 | 74309211 Regulator 7931006 1

194 | 74309803 (44446227) | Cap screw M6 x 40 2

195 | 74300517 (44027928) | Spring washer M6 2

196 | 74302328 (44027930) | Washer Mé 2

197 | 74304831 Nipple 1/4" 1

198 | 74310410 (74162518) | Check valve VR1310-02 1

199 | 74310506 Male-female tee 1/4" 1

200 | 74310013 Male connector 4E01-0604 1

201 | 74310211 Tube N2-1-3/8” 1.5 m 1

202 | 74310030 Male elbow 4E32-0604 1

203 | 74309815 (37118306) | Plug 1/4" 1

204 | 74310506 Male-female tee 1/4"”" 1

205 | 743C4831 Nipple 1/4" 1

206 | 74309206 Pressure switch 7931004 1

207 | 74309623 Hydraulic hose 827576e-C 1

1988/10/15




UnitNo.1 1

Pneumatic piping

From serial No. P3450057 and after.

Index

—106—

No. Parts No. Parts Name Drawing No. or Type Q'ty Note

208 | 74309923 (74166014) | 90° elbow 90-L-04 1

281 | 74309704 Swivel joint 5033736a 2 P3450084 ~
282 | 74309707 (74175310) | Joint collar 5033737 2 P3450084 ~
283 | 74310520 (74183434) | Snap ring STW-100 2 P3450084 ~
284 | 74309425 Duct bracket 827738 2 P3450084 ~
285 | 74309711 Cover 827739a 1 P3450084 ~
286 | 44027732 Pan head machine screw M6 x 12 4 P3450084 ~

1988/10/15



"i93je pue /GO0SYE 'ON [elsas woid

Buidid apzewnaugd
LL 'ON HunN

1988/10/15

-107—-



UnitNo.1 1

Pneumatic piping

From serial No. P3450057 and after.

—108—

h;\?g?( Parts No. Parts Name Drawing No. or Type Q'ty Note
209 | 74309414 Fixed hose guide 817692 1 ~ P3450079
210 | 74300604 Cap screw M6 x 15 7 ~ P3450079
211 | 74300517 (44027928) | Spring washer Mé 7 ~ P3450079
212 | 74309411 Movable hose guide 817691 1

213 | 74302817 (73157630) | Cap screw M8 x 15 4

214 | 74310419 Band CV-125 4

215 | 74309420 Clamp hose 817694 1

216 | 74310510 Male-male adapter 3001F04 2

217 | 74309828 Female-female elbow LB-1/4" 1

218 | 74309117 Pipe 817695a 1

219 | 74310327 (74166020) | Tee TF-2 SK-1002 3

220 | 74309909 (74162521) | Socket 20SM 6

221 | 74310106 Half union SLH-102 4

222 | 74309815 Plug 1/4" 4

223 | 74310317 Flexible tube F-1510 900% 1

224 | 74309417 Hose joint 817693 1

225 | 74302812 Cap screw M6 x 10 2

278 | 74309412 Fixed hose guide 817703 1 P3450080 ~
279 | 74302813 Cap screw M6 x 12 10 P3450080 ~

1988/10/15




-<\\ gom m<

@ 152)88z

BGCI6SS

“Jayye pue /GOOSHEd "ON |elsas wol4

Buidid o11ewnauyg
Ll "ON Hun

1988/10/15



UnitNo.1 1

Pneumatic piping

From seriai No. P3450057 and after.

-110-

!r:\(‘jg?( Parts No. Parts Name Drawing No. or Type Q'ty Note
226 | 74309506 Arm bracket 819055a 1
227 | 74302820 Cap screw M12 x 35 4
228 | 74301615 (44028619) | Spring washer M12 4
229 | 74308512 Bearing shaft 8190567 1
230 | 74310514 Ball bearing #6905 2
231 | 74310518 (74159526) | Snap ring STW-25 1
232 | 74309528 Collar 819062 1
233 | 74309509 Arm 819056 1
234 | 74310529 (54119320) | Spring pin %6 x 50 1
235 | 74309516 Roller rail 819058 1
236 | 74300607 (21415514) | Cap screw M8 x 25 4
237 | 74300518 (10001521) | Spring washer M8 4
238 | 74309606 Cylinder holder 827209b 1
239 | 74310528 Spring pin 5 x 50 1
240 | 74310428 (74165733) | Cam follower KR16XLL 4
241 74309931 Nut M6 type 1 4
242 | 74300517 (44027928) | Spring washer M6 4
243 | 74309609 Roller cover 827210 1
244 | 74309802 Cap screw M5 x 10 (unbrako}) 4
245 | 74300516 (44027927) | Spring washer Mb 4
246 | 74310601 Air cylinder SCDB 940 x 300st 1
247 | 74310605 (74165732) | Link ball RB1W-14 1
248 | 74310525 Spring pin %4 x 20 1
249 | 74309111 (74165734) | Knob 480897 1
250 | 74310527 (74314912) | Spring pin %5 x 36 1
251 | 74309522 Guide 819060 1
252 | 74300604 Cap screw M6 x 15 2
253 | 74300517 (44027928) | Spring washer M6 2
254 | 74310609 Coil spring $12 x 1 x 50% 1
255 | 74309525 Fixed pin 819061 1
256 | 74310526 Spring pin ¢4 x 40 1
257 | 74309519 Stopper 819059b 1 ~ P3450083
258 | 74304905 Cap screw M6 x 35 2
259 | 74300517 (44027928) | Spring washer M6 2
260 | 74309216 Balance valve unit 7931008 1
261 | 74309108 (74165505) | Balance valve bracket 480893 1
262 | 74300606 (44235241) | Cap screw M8 x 20 2
263 | 74300518 (10001521) | Spring washer m8 2
264 | 74310614 (44029703) | Bolt M10 x 20 2
265 | 74300519 (10001520) | Spring washer M10 2
1988/10/15



Unit No.]. 1

Pneumatic piping

From serial No. P3450057 and after.

-111—

ln{\?gf( Parts No. Parts Name Drawing No. or Type Q'ty Note
266 | 74309805 Cap screw M6 x 10 {unbrako) 6

267 | 74300517 (44027928) | Spring washer M6 6

268 | 74302328 (44027930) | Washer M6 6

269 | 74309903 Bushing 1/2" x 1/4" 1

270 | 74310216 Tube N5-1-3/8 1 m 1

271 | 74310031 (74162813) | Male elbow LIN 3/8-PT 1/4 1

272 | 74310217 Tube N5-4-6 x4 1.6 m 1

273 | 74310012 Male connector CANG-PT 1/4"" 1

274 | 74310306 Saddle CD-1/4" 2

275 | 74309802 Cap screw M5 x 10 (unbrako) 4

276 | 74300526 Toothed lock washer M5 4

277 | 74309601 Sticker 820842a 1

288 | 74309518 Stopper 819378 1 P3450084 ~

1988/10/15



“Jalje pue /GOOSYEd ON |ellas wold

uoleoLqgnT
¢l 'ON Hun

-112—-



Unit No.l 2

Lubrication From serial No. P3450057 and after.
ln'\?:.x Parts No. Parts Name Drawing No. or Type Q'ty Note
1 | 74310901 Manifold 818006 1
2 | 74304909 Cap screw M8 x 40 2
3 74310905 Legend plate (lubrication) 818008 1
4 74310935 Grease pump 7931018 1
5 | 74300606 (44235241) | Cap screw M8 x 20 3
6 74300518 (10001521) | Spring washer M8 3
7 74304905 Cap screw M6 x 35 2
8 | 74300517 (44027928) | Spring washer M6 2
9 | 74310910 Flexible hose M6716-6 825% 2
10 74310909 Flexible hose M6716-6 300% 2
11 | 74310015 Copper pipe %6 x 15 m 1
12 74310944 (74161919) | Pipe connector K865621 12
13 | 74310950 (74161908) | Elbow K865631 9 MNead
14 74310953 (74161932) | Union K865651 2
15 | 74310958 (74304826) | Grease nipple A-1/8" 5
16 74310939 (74162018) | Distributor U-84MA2 1
17 74310945 (74161920) | Pipe connector K865622 1

1988/10/15




From serial No. P3450057 and after.

Unit No. 13
Sub table

¢
=

—114—



Unit NO.]. 3

Sub table From serial No. P3450057 and after.
In'\?gx Parts No. Parts Name Drawing No. or Type Q'ty Note
1 74311101 Sub table ass'y 827180b 1
2 | 74311105 Sub table 827183a 1
3 | 74311107 (74161609) | Free stroke bearing C-8L 30
4 | 74311120 (74160220) | Snap ring RTW-56 30
5 | 74311124 Bolt M12 x 60 4
6 | 74311205 (44027319) | Nut M12 4
7 74311109 Adjusting leg 827184b 4
8 | 74311125 Bolt (all thread) M16 x 75 4
9 | 74311206 (10001515} | Nut M16 4
10 | 74311201 Caster K-415A-C-50 4
11 74311113 Caster setting bracket 827185 4
12 | 74300606 (44235241) | Cap screw M8 x 20 8

—115—




Unit No. 14
Work selector From serial No. P3450057 and after.

—-116—



Unit No.l 4-

Work selector

From serial No. P3450057 and after.

-~-117—

lnl\?gf Parts No. Parts Name Drawing No. or Type Q'ty Note

1 74311514 Base bracket 819005a 1

2 | 74302819 (44028616) | Cap screw M12 x 30 4

3 74301615 (44028619) | Spring washer M12 4

4 74311519 Housing 819006 1

5 | 74302818 Cap screw M8 x 30 4

6 | 74300518 (10001521} | Spring washer M8 4

7 74311701 Ball bearing #600322 2

8 74311706 (44339810) | Snap ring RTW-35 1

9 | 74311603 Shaft 819007 1
10 74311621 Bearing retainer 829527 1
1 74302813 Cap screw M6 x 12 4
12 74311608 Work selector 819008a 1
13| 74311711 Spring pin 6 x 24 2
14 74311614 Hinge pin 819009 1
15 74311705 Snap ring STW-9 2
16 74311801 Auto switch cylinder CDMC 930 x 50st 1
17 74311718 Rod end nut NT-03 1
18 74311721 Knuckle joint Y-03 1
19 74311724 Pin 1Y-02 1
20 74311705 Snap ring STW-9 2
21 74311617 Link 819010 1
22 | 74311710 (10564016) | Spring pin ?4 x 20 1
23 | 74311625 Sub chute 829636a 1
24 74302813 Cap screw M6 x 12 2
25 74300517 (44027928) | Spring washer M6 2
26 | 74302328 (44027930) | Washer M6 2
27 | 74311628 Angle (L) 829637b 1
28 | 74311629 Angle (R} 829638b 1
29 | 74302813 Cap screw M6 x 12 4
30 | 74300517 (44027928) | Spring washer M6 4
31 74311815 (74163015) | Connector SJ-S-10 x 1/4” 1
32 | 74311827 (74162905) | 90° elbow SJ-E-10 x 1/4” 1
33 | 74311728 (74162930) | Nut SJ-C-10 2
34 | 74311732 (74163105) | Sleeve SJ-D-10 2
35 | 74310307 (44027304) | Saddle CH-6 1
36 74305017 Pan head machine screw M5 x 10 1
37 74311918 Toothed lock washer M5 1
38 74311808 (75169519) | Male-connector CIN-1/4-PT 1/4" 2
39 | 74311822 (75169501) | Tube N2-1-1/4" 4 m 1
40 74311905 {74162402) | Solenoid valve 5BR-02E 1

1988/10/15



Unit No.]. 4

Work selector

From serial No. P3450057 and after.

Index

No. Parts No. Parts Name Drawing No. or Type Q'ty Note
41 74311926 Cap screw M5 x 50 (unbrako) 3
42 74309825 (74162615) | Male-female elbow 1/4" 2
43 74310227 (74162429) | Silencer SA-8 2
44 74304628 Pipe 827507 1
45 74311914 (74162919) | Copper pipe ¢4 0x 1SZ =0.08m 1
46 74163318 (74163318) | Speed controller S-2 2
47 74311808 (75169519) | Male connector CIN-1/4" x PT 1/4” 2
48 74311501 Pipe 817561-23 1
49 74311619 Cover 819011a 1
50 74302813 Cap screw M6 x 12 4
51 74300517 (44027928) | Spring washer M6 4
52 74309404 (74163015) | Connector SJ-S-10 x 1/4" 2
53 74309927 (74162930) | Nut SJ-C-10 2
54 74310001 (74163105) | Sleeve SJ-D-10 2
55 74311809 (75169518) | Male connector CIN-1/4" x PT 1/8” 2
56 74311823 (75169501) | Tube N2-1-1/4" 4 m 1
57 74311505 Cable CO-02 818728-7 1
58 74311506 Cable CO-03 818728-8 1
59 74307107 Cable CO-11 818728-9 1
60 74311817 Connector 1-480705-2 6-pole red 1
61 74311816 Connector 1-480701-2 3-pole red 1
62 74311611 Solenoid base 827636¢ 1
63 74311530 Socket 350550-1 6

-118—




=&

f! D
HlS)]

—
—

—-119—-

& |

® ©_) \o I @

"J81}B puUB /GOOSYEd "ON |el48S Wod4 Xapul-01ny
Gl ON Hun



Unit No.]. 5

Auto-index From serial No. P3450057 and after.
hl]\?g.x Parts No. Parts Name Drawing No. or Type | Q'ty Note
1 74312813 Rear turret cover (upper) 810724c 1
2 | 74312814 Rear turret cover (lower) 810730b 1
6 | 74312817 Gear box cover 810731a 1
7 | 74314502 Truss head machine screw M8 x 12 4
8 | 74313307 (74300124) | Legend plate 811864 3
9 | 74312605 Cover 810729a 1
10 | 74314502 Truss head machine screw M8 x 12 13
11 | 74300511 Washer M8 13
12 | 74300518 (10001521) | Spring washer m8 13
475 | 74300701 Truss head machine screw M6 x 12 4

—120—



19148 pue /GOOGYE "ON [B1I9S Wo.4

Xapui-01ny
Gl "ON 3un

1988/10/15

-121—-



"Jalye pue /G00SEd "ON |elias wol4

Xapui-oiny
Gl 'ON uun

—-121-



Unit No.]. 5

Auto-index From serial No. P3450057 and after.
Inl\?g'x Parts No. Parts Name Drawing No. or Type Q'ty Note

23 | 74312809 Frame 810701b 1

24 | 74312820 Lower base 8117423 1 ~ P3450083

25 | 74312825 Upper base 811803b 1 b: P3450080 ~

26 | 74312908 Bearing shaft 811808 1

27 | 74314815 Set screw PT 1/4 2

28 74312911 Driven sprocket (B) 811809b 1

29 74312902 Upper turret disk 811806d 1

30 74312905 Lower turret disk 811807d 1

31 74312915 Table plate 811816a 1

32 74312516 Free stroke bearing 7932054 15

33 | 74312920 Spacer 811817 6

34 | 7431441 Cap screw M8 x 50 6

35 | 74313019 Holder cover (A) 811824b 1

36 74313020 Holder cover (B) 811825d 1

37 74314511 Grommet NG-79-P 2

38 74302813 Cap screw M6 x 12 4

39 74300517 (44027928) | Spring washer M6 4

40 | 74302328 (44027930) | Washer M6 4

41 74313107 Chain cover 811827a 1

42 | 74302817 (73157630) | Cap screw M8 x 15 3

495 | 74312822 Lower base 811569a 1| P3430088 %

1988/10/15

—122—



From serial No. P3450057 and after.

Unit No. 15
Auto-index

SECTION “A-A"

@—1

B1S7,

o9

49) ©0

1988/10/15

—123-



Unit No.]. 5

Auto-index From serial No. P3450057 and after.
I?\?:_X Parts No. Parts Name Drawing No. or Type Q'ty Note

43 | 74312805 Proximity switch bracket (A) 811847a 1

44 | 74302829 Cap screw M10 x 30 2

45 | 74312406 Proximity switch 7930012 2 ~ P3450076
46 | 74312408 (74163729) | Proximity switch BESS16-329G0-X 1 | ~ P3450076
47 74312806 Proximity switch bracket (B) 811848 1

48 | 74301628 (44028704) | Cap screw M10 x 20 2

49 | 74314515 Bolt (all thread) M10 x 100 2

50 | 74314521 Nut M10 type 1 2

51 74313212 Dog bracket 811849 1

52 | 74301626 (75168508) | Cap screw M6 x 25 2

53 | 74300517 (44027928) | Spring washer M6 2

54 | 74313503 Dog (B) 829437a 2

55 | 74314403 (75168220} | Cap screw M5 x 15 4

56 | 74300516 (44027927) | Spring washer M5 4

57 74313134 Turret origin dog 811829a 1

58 74314414 Cap screw M10 x 15 2

59 | 74300512 Washer M10 2

60 | 74310307 (44027304) | Saddle CH-6 4

61 74300604 Cap screw M6 x 15 4

62 | 74313215 Head base 8118502 2

63 74314409 Cap screw M6 x 50 4

64 | 74302328 (44027930} | Washer M6 4

65 74313707 Copper plate 822235 4

66 | 74313701 Spring 822231a 4

67 | 74312507 Head 7932020 1

68 | 74314402 Cap screw M4 x 25 16

69 | 74300515 (44027327) | Spring washer M4 16

70 | 74314529 Lug terminal 0.75 mm* %4 6

71 74314401 Cap screw M4 x 10 2

72 | 74313219 L.S. base 811852 2

73 74314409 Cap screw M6 x 50 4

74 | 74302328 (44027930) | Washer M6 4

75 | 74314318 Switch dog 828987c 2

76 74300624 Button head socket screw M6 x 15 4

77 | 74313123 Swivel body 811837a 1 ~ P3450079
78 | 74313127 Swivel spindle 811838a 1 ~ P3450079
79 | 74314823 O-ring S40 1

80 74315228 U-packing 2060UP R20 1 ~ P3450079
81 74312419 (10319323} | Ball bearing 600522 2 ~ P3450079
82 | 74314620 (10317831)| Snap ring RTW-47 1 ~ P3450079

—-124—

1988/10/15




Unit No.]. 5

Auto-index From serial No. P3450057 and after.
ln‘\?g.x Parts No. Parts Name Drawing No. or Type Q'ty Note
83 | 74314618 (10310821) | Snapring STW-25 1 ~ P3450079
84 | 74313131 Stopper plate 811839 1 ~ P3450079
85 | 74300604 Cap screw M6 x 15 2 ~ P3450079
86 | 74302328 (44027930) | Washer M6 2 ~ P3450079
471 | 74313303 Pipe 811854 1
472 | 74314820 O-ring S-8 1
473 | 74313302 Piping block 811853 1
474 | 74309803 (44446227) | Cap screw M6 x 40 2
486 | 74312405 Proximity switch 7927774-6a 2 P3450077 ~
487 | 74312411 Proximity switch TL-X2E1-7 cable 5m 2 P3450077 ~
488 | 74313225 Bushing 811865 1 P3450080 ~
489 | 74313229 Rotary joint 7931047 1 P3450080 ~
1888/10/15

—-125—



S P R =)
DO _ L.\\\\m%

N
i

2l

@ v 91|

A cripl )G

“131)8 pue /GOOSYEd "ON [eHas woi4 Xapul-oyny
Gl 'ON HuN

—126—



Unit No.]. 5

Auto-index From serial No. P3450057 and after,
‘ni\?g?( Parts No. Parts Name Drawing No. or Type Q'ty Note
87 | 74313607 Box holder 822068¢ 2 c: July '87 ~
88 | 74314203 (74165310} | Washer 827014b 4
89 | 74304917 Cap screw M12 x 40 4
90 | 74301615 (44028619) | Spring washer M12 4
91 | 74314912 Spring pin 95 x 36% 2 | ~.July 87
92 | 74313525 Gear box 821958b 1
93 | 74301627 Cap screw M8 x 35 4
94 | 74300518 (10001521) | Spring washer M8 4
95 | 74300511 Washer M8 4
96 | 74302818 Cap screw M8 x 30 2
97 | 74314914 Spring pin b6 x 28% 1
98 | 74312413 Qil level gauge 7931002 1
99 | 74315106 NC servo motor 6L with nut and key 1
100 | 74313726 (74058990) | Motor packing 822378 1
101 74302818 Cap screw M8 x 30 4
102 | 74315111 Seal washer SM-8 4
103 | 74313713 Drive gear 822365 1
104 | 74313714 Driven gear 822366 2
105 | 74313518 Bearing holder (A) 822367a 1
106 | 74313519 Bearing holder (B) 822368a 1
107 | 74302818 Cap screw M8 x 30 8
108 | 74313717 Holder shim 822369a 2
109 | 74314514 Bolt M6 x 35 2
110 | 74300503 (10310352) | Nut Mé 2
111 | 74312422 (11130320) | Ball bearing #6203 4
112 | 74313720 Inner ring collar 822371 2
113 | 74312631 Bearing retainer 822372b 2
114 | 74302815 Cap screw M6 x 20 8
115 | 74314725 (74058982) | Oil seal 042 x $22 x 11w 2
116 | 74313422 Shim 822373 2
117 | 74313513 Drive spindle (B) 821955 2
118 | 74313508 Key 5x5x19 2
119 | 74313711 (44132503) | Crown nut ANO3 2
120 | 74314905 (44132502) | Crown washer AW03 2
121 | 74312502 Double joint 7932018b 2
122 | 74314913 Spring pin %6 x 22% 4
123 | 74313723 Holder stopper 822374 1
124 | 74302818 Cap screw M8 x 30 2
125 | 74300518 (10001521) | Spring washer m8 2
126 | 74314810 Set screw M6 x 25 (flat end) 2
1988/10/18

—-127—-



Unit No.]. 5

Auto-index From serial No. P3450057 and after.
lni\jig'x Parts No. Parts Name Drawing No. or Type Q'ty Note

127 | 74300503 (10310352) | Nut M6 2

128 | 74311515 (44552306) | Plug PT 3/8" 1

129 | 74302916 (58141008) | Plug PT 1/4" 1

—128—



From serial No. P3450057 and after.

Unit No. 156
Auto-index

133

132} 31

—-129—



Unit No.l 5

Auto-index From serial No. P3450057 and after,
ln,\?g_x Parts No. Parts Name Drawing No. or Type Q'ty Note
130 | 74313408 Bracket (upper) 821821b 1
131 | 74314419 Cap screw M16 x 50 4
132 | 74314426 (74302902) | Spring washer M16 4
133 | 74314206 Washer M16 4
134 | 74312922 Spacer (A) 821888 1
135 | 74312923 Spacer (B) 821889 1
136 | 74313420 Shim (A) 82182ba 1
137 | 74313421 Shim (B) 821826a 1
138 | 74312603 Cover (A) 802214 1
139 | 74313414 Gear cover (A) 821822 1
140 | 74300604 Cap screw M6 x 15 2
141 | 74313415 Gear cover (B) 821823 1
142 | 74300604 Cap screw M6 x 15 2
143 | 74313409 Bracket (lower) 821831c 1
144 | 74314516 Bolt M16 x 50 4
145 | 74314426 (74302902) | Spring washer M16 4
146 | 74314206 Washer M16 4
147 | 74312922 Spacer (A) 821888 2
148 | 74313420 Shim (A) 8218253 2
149 | 74313416 Gear cover (A) 821832 1
150 | 74300604 Cap screw M6 x 15 2
151 | 74313417 Gear cover (B) 821833 1
152 | 74300604 Cap screw M6 x 15 2
153 | 74312632 (74058550) | Bearing retainer 822410b 2
154 | 74304939 Cap screw M5 x 25 (unbrako) 2
155 | 74313507 Key 822411b 2
156 | 74314420 Cap screw M5 x 30 (unbrako) 2

—-130—-




Unit No. 15
Auto-index From serial No, P3450057 and after.

LR

‘1
‘!a

—-131—- 1988/10/15



Unit No.]. 5

Auto-index From serial No. P3450057 and after,
'Wg?‘ Parts No. Parts Name Drawing No. or Type Q'ty Note
157 | 74312807 Proximity switch bracket 821829 1
158 | 74314403 Cap screw M5 x 15 4
159 | 74300516 (44027927) | Spring washer M5 4
160 | 74314812 Set screw (flat end) M8 x 35 4
161 | 74300504 (10001517) | Nut M8 4
162 | 74312804 Proximity switch bracket 802252 1
163 | 74312408 (74163729) | Proximity switch BESe16-329G0-X 4 | ~P3450076
164 | 74303704 Washer M12 8
165 | 74313516 Bearing holder 821957a 2
166 | 74301627 (38020507) | Cap screw M8 x 35 8
167 | 74300518 (10001521) | Spring washer M8 8
168 | 74300511 Washer M8 8
169 | 74314701 (74058987) | Timing belt 230-H-100 2
170 | 74313730 Pulley (driven) 822390 2
171 | 74313509 Key 7x7x32 2
172 | 74313808 Middle gear 822391b 2
173 | 74312421 (61163323) | Ball bearing #620222 4
174 | 74314619 (23134517) | Snap ring STW-45 2
175 | 74301701 (58147621) | Plug PT 1/8 2
176 | 74313601 Bearing shaft 821959 2
177 | 74314706 U-nut M12 2
178 | 74313604 Shaft support 821960 2
179 | 74314403 (75168220) | Cap screw M5 x 15 4
180 | 74314129 Driven middle gear 822491b 2
181 | 74312420 (74058976) | Ball bearing #60/2222 4
182 | 74313616 {74058541) | P.P. cylinder 822079a 2
183 | 74313619 P.P. spring 822080 2
184 | 74313622 (74058552) | P.P. piston 822081 2
185 | 74312424 (74058967) | Ball bearing #7001DB 2
186 | 74314825 (58352809) | O-ring P-32 2
187 | 74314821 (36181565) | O-ring S-28 2
188 | 74313613 (74058928) | P.P. spline 822077b 2
189 | 74314709 (74058979) | Fine U-nut M12 2
190 | 74313625 (74058542) | P.P. plunger 822083 2
191 | 74314705 U-nut ms 2
192 | 74313628 P.P. cylinder cover {lower) 822084b 1
193 | 74313629 P.P. cylinder cover (upper) 822085¢ 1
194 | 74314413 Cap screw M8 x 100 4
195 | 74300606 (44235241) | Cap screw M8 x 20 4
196 | 74314713 (74058984) | Scraper SDR-12204 2
1988/10/15

-132—-



Unit No.]. 5

Auto-index From serial No. P3450057 and after.
InNd;x Parts No. Parts Name Drawing No. or Type Q'ty Note

197 | 74305201 (36110514) | O-ring P-12 2

198 | 74314822 (74058547) | O-ring S-35 2

199 | 74313502 Dog (lower) 822086b 1

200 | 74313501 Dog (upper) 821828a 1

201 | 74313825 Point shaft (drive side} 822412d 2

202 | 74314717 (74058988) | Taper pin 5 x 32¢ 2

203 | 74314807 Set screw (flat end) M6 x 10 2

490 | 74312411 Proximity switch TL-X2E1-7 cable5m 4 P3450077 ~

1988/10/15

—133—-



-

| gt

J81je pue /GOOSYEd "ON |eldas wolid Xapul-01ny
Gl 'ON Hun

~134—



Unit No.]. 5

Auto-index From serial No. P3450057 and after.
ln[\?g.x Parts No. Parts Name Drawing No. or Type Q'ty Note

204 | 74312423 (54117930) | Ball bearing #620322 4

205 | 74313610 Drive shaft 822070a 2

206 | 74313721 Inner ring collar 822381 2

207 | 74313729 Pulley (drive) 822382 2

208 | 74314720 Spann ring RfN8006-17 x 21 6

209 | 74313804 Spann ring retainer 822384b 2

210 | 74304905 Cap screw M6 x 35 8

211 | 74300606 (44235241) | Cap screw M8 x 20 2

—135—




Unit No. 156
Auto-index

From serial No. P3450057 and after.

251

245126 31264J262

55

252

es9fenifeeked

&

) i
P

1§

it

—136—

e K
HE= TN

T28

1988/10/15



Unit No.]. 5

Auto-index From serial No. P3450057 and after.
lr;\jj;)( Parts No. Parts Name Drawing No. or Type Q'ty Note
212 | 74313903 Upper bearing unit 822414 2
213 | 74313906 Bearing holder (upper) 822415b 2
214 | 74314724 Oil seal AG3982E0 2
215 | 74313911 Guide holder 822418e 2
216 | 74314916 Spring pin $16 x 14 1
217 | 74313914 Seal retainer 822419a 2
218 | 74304940 Cap screw M6 x 15 {unbrako) 7
219 | 74312326 (74058997) | Guide key 822420 2
220 | 74302842 Cap screw M6 x 20 (unbrako) 2
221 | 74313917 Wheel key 8224212 1
222 | 74313918 Wheel key (with step) 822423 1
223 | 74304941 Cap screw M6 x 25 {unbrako) 2
224 | 74312628 Worm wheel (upper) 822422c 2
225 | 74304941 Cap screw M6 x 25 (unbrako) 8
226 | 74306018 Shoulder screw 5501017¢ 6
227 | 74306214 (74058991) | Lifter spring 827241a 4]

228 | 74312307 Lifter collar 822424a 6
229 | 74314617 (10317507) | Snap ring STW-22 6
230 | 74313402 Link holder 821815b 2 b: P3450083 ~
231 | 74314601 Button head socket screw M6 x 10 6
232 | 74302328 (44027930) | Washer M6 6 ~ P3450075
233 | 74312312 Lifter ring 822426¢ 2
234 | 74313404 Wheel cover 821816b 2
235 | 74300604 Cap screw M6 x 15 4
236 | 74305017 Pan head machine screw M5 x 10 4
237 | 74312609 Worm housing (upper) 802232e 2
238 | 74314410 Cap screw M8 x 45 6
239 | 74315126 Straight pin (with screw) %6 x 50 4
240 | 74312630 Bearing retainer 802237c 4
241 74300604 Cap screw M6 x 15 16
242 | 74314728 (37115431) | Grease nipple A-6 mm P1 2
243 | 74305504 (10322119) | Set screw M6 x 6 2
244 | 74312614 Worm shaft (A) 811832a 1
245 | 74312418 (74058574) | Ball bearing #600126805VVAV2 4
246 | 74312511 (74058544) | Ball bearing set 7932023 4
247 | 74313711 (44132503) | Crown nut ANO3 4
248 | 74314905 (44132502) | Crown washer AWO03 4
249 | 74313812 Seal 822398 4
250 | 74312613 Worm shaft (B) 802234d 3
251 | 74313826 Point shaft (driven side) 822439b 4
1988/10/15

—-137-



Unit No.l 5

From serial No. P34560057 and after.

Auto-index

lnl\?g.x Parts No. Parts Name Drawing No. or Type Q'ty Note
252 | 74314420 Cap screw M5 x 30 (unbrako) 16

255 | 74314606 Button head socket screw M6 x 20 (unbrako) 4

256 | 743125620 Universal joint 7932055 1

257 | 74312521 (74058995) | Universal joint 8022362 3

258 | 74314805 Set screw (knuri end) M6 x 6 (unbrako) 16

259 | 74314915 Spring pin 6 x 30 4

260 | 74313506 Key 821887 4

261 | 74312618 Center shaft (upper) 8118356 1

262 | 74312924 (74058548) | Spacer 822436b 4

263 | 74314007 (74058545) | Spann ring holder 822437b 4

264 | 74314721 (74058986) | Spannring RfN8006 20

265 | 74314728 (37115431) | Grease nipple A-6 mm P1 2

266 | 74314806 Set screw M6 x 8 2

267 | 74313119 Brake holder (upper) 811836 1

268 | 74314415 Cap screw M10 x 50 2

269 | 74314927 Limit switch 14CE31-1 2

270 | 74314404 Cap screw M5 x 20 4

271 74312525 Cylinder ass'y 7932057 1

272 | 74314407 Cap screw M5 x 45 2

493 | 74313429 Washer 821819 6 P3450076 ~

1988/10/15

—-138—



9L
8
= | —ATT ¢ Mnm
|
ST CINCCTS
& 6
662 00L) 1 0L KZO%,
GOL[LOY PETISTEILEE,
S El LS et
COEPOY S
PIg
cleleigleOgpl &) GLelelt)pes
OIg G
e
"181je pue /G00GYEd "ON |eliss woua4 Xapui-oiny

Gl 'ON Hun

STHEN
% g

—~139—-



Unit No.]. 5

Auto-index From serial No. P3450057 and after.
|nh?§.x Parts No. Parts Name Drawing No. or Type Q'ty Note
273 | 74312617 Center shaft 802237b 1
274 | 74312621 Brake shaft 802238c 1 c: P3450080 ~
275 | 74314915 Spring pin 6 x 30 1
276 | 74313517 Bearing holder {lower) 822306¢ 2
277 | 74314202 (74165309) | Washer 827013b 14
278 | 74304948 Cap screw M10 x 35 (unbrako) 14
279 | 74300519 Spring washer M10 14
280 | 74312417 Ball bearing 7932017 2
281 74314728 (37115431) | Grease nipple A-6 mm P1 2
282 | 74313406 (74058914) | Support 821817a 2
283 | 74313710 (74058931) | Crown nut 822308 2
284 | 74314906 (13138205) | Crown washer AW10 2
285 | 74312627 Worm wheel (lower) 802244c 2
286 | 74312702 (74058920) | Die holder 802245a 2
287 | 74314421 Cap screw M8 x 15 {unbrako) 4
288 | 74302844 Cap screw M8 x 20 (unbrako) 4
289 | 74352303 Key 10x8x8 type 1 2
290 | 74314009 (74058999) | Wheel key (with step) 822453 1
291 | 74312610 (74058553) | Worm housing {lower) 802246e 2
292 | 74315126 Straight pin (with screw) 6 x 50 4
293 | 74314811 Set screw (flat end) M8 x 10 4
294 | 74314204 Washer 827367 6
295 | 74314422 Cap screw M8 x 70 (unbrako) 6
296 | 74312718 Cover plate 802248a 2
297 | 74315325 Countersink head socket screw M8 x 15 4
298 | 74312721 Dust seal 802249 2
299 | 74313120 Brake holder (lower) 811859 1
300 | 74314204 Washer 827367 4
301 | 74304951 Cap screw M10 x 65 (unbrako) 3
302 | 74314901 Cone disk spring CWD-10H 3
303 | 74314013 Guide pin 822462 1
304 | 74314616 (10205431) | Snap ring STW-10 1
305 | 74314106 Brake arm (C) 822473d 1
306 | 74314107 Brake arm (D) 822474d 1
307 | 74314923 Qilless metal bushing MB-1008-18FDU 1
308 | 74314922 Oilless metal bushing MB-1006-18FDU 2
309 | 74314125 Thrust washer 822490 1
310 | 74314017 Arm pin 822465a 1
311 | 74314616 (10205431) | Snapring STW-10 1
312 | 74314001 Arm plate {lower) 822427a 1

—~140-

1988/10/15



Unit No.l 5

Auto-index From serial No. P3450057 and after.
Ir;\?;:fc Parts No. Parts Name Drawing No. or Type Q'ty Note
313 | 74314604 Button head socket screw M8 x 15 2
314 | 74313702 Spring 822467c 1
315 | 74314025 Arm support (A) 822468b 1
316 | 74314921 Oilless metal bushing MB0808-15FDU 5
317 | 74314125 Thrust washer TWO0815 1
318 | 74314026 Arm support (B) 822469b 1
319 | 74313815 Hinge pin 822399 2
320 | 74314804 Set screw (knurl end) M5 x 5 (unbrako) 2
321 | 74314102 Swing pin 822470 1
322 | 74314615 (36181516) | Snap ring STW-8 2
323 | 74314118 (74058540) | Brake plate 822484b 2 b: P3450080 ~
324 | 74314605 Button head socket screw M6 x 12 (unbrako) 2
325 | 74314005 Brake shim 822434 1
326 | 74313202 Pin holder 811844 1
327 | 74315005 Oilless metal bushing ML1010 1
328 | 74300606 (44235241) | Cap screw M8 x 20 4
329 | 74313205 Stroke pin 811845a 1
330 | 74313703 Spring 822482 1
331 | 74313209 Holder cover 811846 1
332 | 74315006 Oilless metal bushing ML1810 1
333 | 74300604 Cap screw M6 x 15 4
334 | 74314214 Die spacer 827466 2
335 | 74306304 (54117433) | Free stroke bearing C-3S 4
336 | 74315015 Fastener pin (with screw) D-%10 x 30 2
337 | 74302815 Cap screw M6 x 20 2
338 | 74314301 Die spacer support 827388a 2
339 | 74314422 Cap screw M8 x 70 (unbrako) 4
340 | 74314204 Washer 827367 4
341 | 74312604 Cover 807084a 2
342 | 74300604 Cap screw M6 x 15 6

—141—

1988/10/15



Unit No. 15
Auto-index From serial No. P3450057 and after.

:

E-g

1988/10/15

—-142—



Unit No.]. 5

Auto-index From serial No. P3450057 and after.
In!\iig.x Parts No. Parts Name Drawing No. or Type Q'ty Note
343 | 74314408 (44446227) | Cap screw M6 x 40 2
344 | 74300517 (44027928) | Spring washer M6 2
345 | 74300503 (10310352) | Nut M6 2
346 | 74313003 Cylinder holder 811818b 2
347 | 74301628 (44028704) | Cap screw M10 x 20 4
348 | 74313006 Hinge 811819a 2
349 | 74313011 Pin (A) 811820 2
350 | 74314920 Qilless metal bushing MB0806-15FDU 4
351 74306405 Set screw (cup end) M6 x 6 6
352 | 74313012 Pin (B) 811821 4
363 | 74315020 Roller follower NAPT-6UUR 2
354 | 74312407 Proximity switch BES516-329G-X 2 ~ P3450076
3565 | 74312528 Cylinder (thin) 7932087a 2
366 | 74314919 Oilless metal bushing MB0606 8
476 | 74314525 Saddle PZ0106 1
477 | 74302810 Cap screw M5 x 10 1
491 | 74312411 Proximity switch TL-X2E1-7 cable 5m 2 P3450077 ~
1988/10/15

—143—



uoness .z

EEREDE®

uonels , /11

. , E h VAY G.E
YL m = %
J | 08
<L ﬁw - | oslocs
] e —— {

i ‘%ﬂﬂﬂﬂ[ﬂ%gjb i

B

629

L

S8y

FEH L/

mﬂﬂﬂﬂﬂr
!
]
1

Is

uoness ,z/1

3 l
= =1
0
==
In
s
Qe

1 T

"1314e PuB /GOOSKEd 'ON |Be1ias wo.4 Xapui-o1ny
G1 "ON Hun

1988/10/15

—144—



Unit No.l 5

Auto-index From serial No. P3450057 and after.
lny\?s_x Parts No. Parts Name Drawing No. or Type Q'ty Note
357 | 74306122 (74164916) | 1/2" die holder 827106¢ 12| Please o
358 | 74315024 Ball plunger BP-8H 24
359 | 74314424 Cap screw M10 x 75 (unbrako) 48
360 | 74300519 (10001520) | Spring washer M10 48
361 | 74314202 (74165309) | Washer 827013b 48
362 | 74306201 1/2" die spacer 827107b 12 | e o ey
363 | 74315202 Fastener pin (with screw) D-98 x 20 24 | ~ P3450083
364 | 74314809 Set screw (flat end) M6 x 15 12
365 | 74306007 1/2", 1-1/4" Guide key 5501007f 12 f: P3450077 ~
366 | 74302842 Cap screw M6 x 20 (unbrako) 24
367 | 74306018 Shoulder screw 5501017¢ 30
368 | 74306004 1/2",1-1/4"", 2" Lift ring (A) 5500217b 30
369 | 74306214 (74165232) | Lifter spring (B) 827241a 30
370 | 74312710 (74165401) | 90° upper die holder 827471a 6
371 74312711 (74165402) | Lower die holder 827472a 6
372 | 74314423 Cap screw M10 x 70 (unbrako) 24
373 | 74314202 (74165309) | Washer 827013b 24
374 | 74315023 Ball plunger BP-6H 6
375 | 74314802 (10557819) | Set screw (flat end) M5 x 6 12
376 | 74315024 Baill piunger BP-8H 12
377 | 74314306 Corner bolt 827474a 6
378 | 74314205 Washer 827475 6
379 | 74314303 Block 827473a 6
380 | 74304904 Cap screw M6 x 30 12
381 | 743086007 1/2",1-1/4"" Guide key 5501007f 6 | f: P3450077 ~
382 | 74302842 Cap screw M6 x 20 (unbrako) 12
383 | 74312327 (74165117) | 1-1/4" Guide key 827263a 6 a: P3450077 ~
384 | 74302842 Cap screw M6 x 20 (unbrako) 6
385 | 74306018 Shoulder screw 5501017¢ 30
386 | 74306004 Lifter collar 5500217b 30
387 | 74306214 (74165232} | Lifter spring B 827241a 30
388 | 74306123 2" die holder 827114f 2 | Please order together
389 | 74312709 (74165407) | 2 die holder (A) 827407 2 | Please order togetner
390 | 74314424 Cap screw M10 x 75 (unbrako) 28
391 74300519 (10001520) | Spring washer M10 28
392 | 74314202 (74165309) | Washer 827013b 28
393 | 74314213 2" die spacer (A) 827408 2 | Please order together
394 | 74306202 2" die spacer 827115f 2 | Please order together
395 | 74315011 Free stroke bearing C-38 4
396 | 74313706 (74306026) | Spring (Die spacer) 827018 16

—145—

1988/10/15



Unit No.l 5

Auto-index From serial No. P3450057 and after.
Ir;\(jig?( Parts No. Parts Name Drawing No. or Type Q'ty Note
397 | 74315120 Pan head machine screw M4 x8 16
398 | 74315202 Grooved fastener pin D x ?8 x 20 8 ~ P3450083
399 | 74314809 Set screw (flat end) M6 x 15 4
400 | 74306001 (74165112) | Die key 488034c 4
401 | 74315207 Countersink head machine screw | M6 x 16 4
402 | 74306010 (74165119) | 2" guide key 5501050¢ 4 c: P3450077 ~
403 | 74304941 Cap screw M6 x 25 (unbrako) 8
404 | 74306018 Shoulder screw 5501017c 12
405 | 74306004 Lifter coliar 5500217b 12
406 | 74306214 (74165232) | Lifter spring (B) 827241a 12
492 | 74315016 Grooved fastener pin D-98 x 25 32 | P3450084 ~

—146—

1988/10/15



uoijels -
Hes W/ Y uonels ,.g/L-€

Ot I

<)

82t —

“1914e puB /GOOSHEd "ON |e14as Wwol4 Xapui-01ny
Gl "ON HuUn

—147—



Unit No.]. 5

Auto-index From serial No. P3450057 and after.
lws'x Parts No. Parts Name Drawing No. or Type Q'ty Note
407 | 74306127 3-1/2" die holder 827162f 2 | Please order together
408 | 74314425 Cap screw M12 x 75 {unbrako) 14
409 | 74301615 (44028619) | Spring washer M12 14
410 | 74314203 (74165310) | Washer 827014b 14
411 | 74306206 3-1/2" die spacer 827163f 2 | Please order together
412 | 74315203 Grooved fastener pin D-$10x 20 4
413 | 74314808 Set screw M6 x 15 2
414 | 74312323 (74165120) | 3-1/2" guide key 5501010c 2 | c: P3450077 ~
415 | 74302815 Cap screw M6 x 20 2
416 | 74306018 Shoulder screw 5501017¢ 8
417 | 74306014 (74165219) | Lifter ring 5501009¢c 8
418 | 74306213 (74165233) | 3-1/2", 4-1/2" Lifter spring (A) | 827240a 8
419 | 74306124 4-1/2" die holder 827123f 2 | e oy
420 | 74314425 Cap screw M12 x 75 (unbrako) 16
421 | 74301615 (44028619) | Spring washer M12 16
422 | 74314203 (74165310) | Washer 827014b 16
423 | 74308203 4-1/2" die spacer 827125¢ 2| e
424 | 74315203 Grooved fastener pin D-910 x 20 4
425 | 74314809 Set screw (flat end) M6 x 15 2
426 | 74306009 4-1/2" guide key 5501016¢ 2 c: P3450077 ~
427 | 74302815 Cap screw M6 x 20 2
428 | 74306018 Shouider screw 5501017¢ 8
429 | 74306014 Lift ring 5501009¢ 8
430 | 74306213 (74165232) | 3-1/2"", 4-1/2" Lifter spring (A) 827240a 8

—148—

1988/10/15



Unit No. 15
Auto-index From serial No. P3450057 and after.

j/@é L“"H

SECTION "“A-A"

A ——
“ T
N
S
2 YT

B

—149—



Unit No.]. 5

Auto-index From serial No. P3450057 and after.
ln’\?éa'x Parts No. Parts Name Drawing No. or Type Q'ty Note
431 | 74313309 CL table 813391 1
432 | 74313316 Stud 813395 4
433 | 74312921 Spacer 813394 4
434 | 74313312 Repositioning plate (F) 813392a 1
435 | 74313313 Repositioning plate (R) 813393a 1
436 | 74313323 Chute table 819131 1
437 | 74313324 Chute bracket (right) 819132 1
438 | 74313327 Chute bracket (left) 819133 1
439 | 74313328 Center table {B) 819134 1

—150—




Unit No. 15
Auto-index From serial No. P3450057 and after.

—161—



Unit No.]. 5

Auto-index From serial No. P3450057 and after.
lnl\?s_x Parts No. Parts Name Drawing No. or Type Q'ty Note
440 | 74315101 Solenoid valve E108-023EC 1
441 | 74300606 (44235241) | Cap screw M8 x 20 4
442 | 74310227 Silencer SA-9 2
443 | 743098156 Plug 1/4" 1
444 | 74315212 Tube N2-4-10x 8 1m
445 | 74315217 (74166020) | Tee SK-1002 1
446 | 74315223 Male-connector PC10-PT 1/4 1
447 | 74315302 Nipple NB-3/8 x 1/4 1
448 | 74315310 Elbow PL10-PT 1/4 1
449 | 74315301 (74162623) | Nipple NA-1/4 1
450 | 74315315 Speed controller AS400-02 1
451 | 74315222 Male-connector PC6-PT 1/4 1
452 | 74315319 Union tee PUT 6 3
453 | 74315309 Elbow PL6-PT 1/8 4
454 | 74315221 Male-connector PC6-PT 1/8 2
455 | 74315308 Elbow PLB-PT 1/4 2 ~ P3450079
456 | 74315213 Tube N5-4-6 x4 15m 1
457 | 74314525 Saddle PZ-0106 3
458 | 74314526 Saddle PZ-0206 2
478 | 74315224 Male-connector PC10-PT 1/2" 1

1988/10/15

—-162—



"1934e pue /GOOGYEd ON [eLIas Wol4

Xapul-oiny
Gl 'ON Hun

—153—



Unit No.]. 5

Auto-index From serial No. P3450057 and after.
In‘\?g-x Parts No. Parts Name Drawing No. or Type Q'ty Note
460 | 74315401 NC console FANUC 6M with index 1
461 | 74315414 C-axis motor drive cable 16 m 1
462 | 74315415 C-axis motor detecting cable 16 m 1
463 | 74315405 Control box KH-EXP 1
464 | 74314322 Cable TMO-2 828998 1
465 | 74315409 IC junction box ass'y 1
466 | 74314323 Cable [C-1 828999 1
467 | 74314324 Cable yCT 075 mm? 4
468 | 74314312 Flexible tube 828824 3
469 | 74313320 Cable guard 818814 1
470 | 74315324 Truss head machine screw M8 x 12 2
479 | 74313029 Solenoid cable cover 820354 1
480 | 74313026 Junction box cable cover 818958 1
481 | 74315324 Truss head machine screw M8 x 12 3
482 | 74313032 C-axis motor cable cover 820355 1
483 | 74315324 Truss head machine screw M8 x 12 4
484 | 74313304 Legend plate (motor model) 818965 1
485 | 74313308 Legend plate (fuse specification) | 820334a 1

—154—



Unit No. 16
Work positioning detector (option) From serial No, P3450080 and after.

SECTION “A-—-A"

B=
!
|

SECTION “B—B"

—155— 1988/10/15



UnitNo.1 ©

Work positioning detector (option)

From serial No. P3450080 and after.

~156—

“:\i)e'x Parts No. Parts Name Drawing No. or Type | Q'ty Note
1 | 74316401 Filler table 813694 1
2 | 74300604 Cap screw M6 x 15 5
3 | 74302328 (44027930) | Washer Mé 5
4 | 74316403 Front side table 813695 1
5 | 74316406 Guide bracket 813692 1
6 | 74316512 (74347306) | Base A 819255a 3
7 | 73112268 Countersink head machine screw | M6 x 15 6
8 | 74316422 Stopper (with sensor) 819352 1
9 | 74316424 (74347230) | Spring 829622a 1

10 | 74316428 (74347501) | X-axis sensor 829974 1
11 | 74316502 (74347511) | Straight pin 829975 1
12 | 74316507 Insulator 829976b 1
13 | 74316632 Slotted head machine screw M3 x 12 1
14 | 74353402 Nut (stainless steel) M3 (type 3) 1
15 | 74316820 Cable KIV 1.25mm? 2m 1
16 | 74307725 Lug terminal 1.25-4 1
17 | 74316628 Marker tube 1.25 mm? 10 mm 1
18 | 74316531 Junction box T 819013 1
19 | 74308126 (36004615) | Code lock NC-1 1
20 | 74316723 Grommet C-3D-5G-26A 1
1988/10/15



10SUas sixe- A

o

=l o )

O]

[ ¥ s

3

—

AR

29)
69)
6o

@&

S

“J91je pue 0800SGYEd "ON |elas wou (uonido) 10319338p BuiuolIsod YI0M

91 'ON HUN

1988/10/15

-1567—



Unit No.]. 6

Work positioning detector (option)

From serial No. P3450080 and after.

—158—

|nr\?§?< Parts No. Parts Name Drawing No. or Type Q'ty Note
21 | 74316410 Carriage 819349 1
22 | 74316605 Connector 7930044 2
23 | 74316831 Tube UH-30-06 L=1000 2
24 | 74316821 Cable KIV 1.25 mm? L=1000{ 2
25 | 74316833 Tube UH-30-12 L=1500 1
26 | 74316818 Cable KIV 126 mm? L=1600| 2
27 | 74316826 Cabtire cable 1.25mm? 3 core L=1300| 1
28 | 74316731 Saddle PZ0112 5
29 | 74355818 (10325312) | Pan head machine screw M6 x 10 5
30 | 74307821 Band CV-150 6
31 | 74316614 Hose guide 817518 1
32 | 74302812 Cap screw M6 x 10 3
33 | 74316432 Y-axis sensor ass’y 826220a 2
34 | 74316517 (74347416) | Sensor holder (L) 826222 2
35 | 74316518 (74347406) | Sensor cover (L) 826223 2
36 | 74316633 Button head socket screw M5 x 30 4
37 | 74300516 (44027927) | Spring washer M5 4
38 | 74316522 (74347426) | Terminal plate 829968a 2
39 | 74316508 (74347218) | Insulator 809813 2
40 | 74316425 (74347226) | Sensor spring 809814 2
41 | 74316523 (74347430) | Terminal screw 829971 2
42 | 74316429 (74347506) | Y-axis sensor 826226 2
43 | 10342302 Set screw (flat end) M5 x 8 2
44 | 74316513 Spacer 809809 2
45 | 74316732 Saddle PZ0104 4
46 | 74303113 Pan head machine screw M6 x 8 4
47 | 74300517 (44027928} | Spring washer M6 4
48 | 74306720 Connector plug 1-480700-0 2
49 | 74306721 Connector cap 1-480701-0 2
50 | 74306826 Solid pin 350547-1 6
51 | 74306812 Socket 350550-1 6
1988/10/15



	TITLE
	ORDERING INSTRUCTIONS
	CONTENTS
	01 Frame
	01-1
	01-2
	01-3
	01-4

	02 Drive
	02-1
	02-2
	02-3

	03 Turret
	03-1
	03-2
	03-3
	03-4
	03-5
	03-6
	03-7

	04 Motor Drive
	05 Slide
	05-1
	05-2
	05-3
	05-4
	05-5
	05a-6

	06 Y-axis
	06-1
	06-2
	06-3

	07 Clamp
	08 Repositioning
	09 Tool Holder
	09-1
	09-2
	09-3

	10 Electric
	10-1
	10-2
	10-3
	10-4
	10-5
	10-6
	10-7
	10-8
	10-9

	11 Pneumatic Piping
	11-1
	11-2
	11-3
	11-4
	11-5
	11-6
	11-7

	12 Lubrication
	13 Sub Table
	14 Work Selector
	15 Auto-index
	15-1
	15a-2
	15-2

	15-3
	15-4
	15-5
	15-6
	15-7
	15-8
	15-9
	15-10
	15-11
	15-12
	15-13
	15-14
	15-15

	16 Work Positioning Detector (Option)
	16-1
	16-2


